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A . =1&R31% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

117-S10-050
B. B ESBERE (-300,400) / Knee lifter mechanism (-301J,400) / Kniehebe! (-3 471 )
/ Mécanisme de genouillere (-3003,40 )
/ Mecanismo de levantador de rodilla (-3 [2,417)

117-510-203
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A . EKEHR / Machine body / Maschinengehduse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY bl XA NAME OF PARTS RM}
2 538714000 LA FAC & SV STUD
4 062400816 4|+ ~34x8 SCREW, PAN M4X8
5 502499009 1714 REAR COVER
6 062400816 7|~ 24x8 SCREW, PAN M4X8
7 104450109 1|d4at>8 RUBBER CAP, 8
8 104449009 1|3 4€2155 RUBBER CAP, 15.5
11 509621101 VELEEE] RULER PLATE
12 062400616 1|+ ~amaxs SCREW, PAN M4X6
13 $38691001 TRy FHN=T 2 BED COVER ASSY
13-1 538692001 1RV KHN=- BED COVER
13-2 538693000 17z b FELT
13-3 542188000 1|7 kR FELT, R
14 538694051 2|122YF STUD
20 018501631 4|7 3+ K F5X16 BOLT, SOCKET M5X16
21 028050242 4N xFH 325 WASHER, SPRING 2-5
22 025050132 4die>H¥Hxo IS WASHER, PLAINS 5
24 $41493001 HWRAFYTE>10 SNAPPIN,10

117-510-050

B. B E4R% (-3003,400) / Knee lifter mechanism (-300J,40 (1) /Kniehebel (-3007,40 )
/ Mécanisme de genouillére (-3011,41[1)
/ Mecanismo de levantador de rodilla (-301J,4000)

REF.NO. CODE Q'TY Eoxor NAME OF PARTS RM
10 $25346001 HedF7FroFrehe KNEE LIFTER ARM CONNECTING ROD
11 $25281001 24> %25 SHOULDER SCREW, M5
12 $34868001 Hev¥7Fo 32 KNEE LIFTER ASSY
12-1 104619002 NeSFFrasFsy KNEE LIFTER BAR
12-2 $34756001 Hesr7F KNEE LIFTER PLATE
12-3 $25347001 Te¥F7FX hysx KNEE LIFTER PLATE STOPPER
12-4 017060816 1]E Lk 6x8 BOLT, M6X8
12-5 $31885001 HedFFFHN— KNEE LIFTER PLATE COVER
12-6 525348001 1e¥FrsyEs KNEE LIFTER JOINT
12-7 525783001 HyE¥Fm1z SPRING
12-8 017081606 1|#JL k8x16 BOLT, M8X16

117-510-2G3



C . $1#5-KFFE{% / Needle bar and thread take-up mechanism

/ Mécanisme de la barre a aiguille et releveur de fil

/ Nadelstange und Fadenabnahmevorrichtung
/Mecanismo de la barra de aguja y tirahilos

117-510-101



C . $11& - XFEEE% / Needle bar and thread take-up mechanism
/Nadelstange und Fadenabnahmevorrichtung .
/ Mécanisme de la barre a aiguille et releveur de fil

/ Mecanismo de la barra de aguja y tirahilos

REF.NO. CODE QTY [ 3 NAME OF PARTS RM

1 S38705001 17T 3 UPPER SHAFT ASSY

1-1-1 $23651001 3|7F ETEXEFR Y X SET SCREW, SOCKET (FT) M6X6

1-2 $25235001 1428 SCREW, M8

1-3 $25236001 1|7+ ES56X105k U £ SET SCREW, SOCKET (FT) M6X10

1-4 $25422000 RS L A AV BOBBIN WINDER DRIVING WHEEL

1-5 012400636 2|7 FET4axe SET SCREW, SOCKET (FT) M4X6

4-1 140004001 1| xx¥357 SCREW, SM3.57

4-2 145465001 1] 4% 93570 SCREW, SM3.57L

4-3 109763002 B ES WASHER

4-4 021350106 112 3+Y +35 NUT, 1 M3.5

4-5 $38759001 1|7 EvHyIsy THREAD TAKE-UP SHAFT

4-7 012400436 2{7FESaxa SET SCREW, SOCKET (FT) M4X4

14-8 110367001 1FHZx WASHER, PLAIN SPECIAL 8

4-9 048070342 11 b X T7E7 RETAINING RING, E7

8 110367001 1| FHZ WASHER, PLAIN SPECIAL 8

10 $25236001 2| 7FES6X10FY X SET SCREW, SOCKET (FT) M6X10

1 102630001 HRAYE b e =t NEEDLE BAR GUIDE SLIDE BLOCK

13 117242001 TN FES ALY NEEDLE BARBUSH (U)

15 525260001 MH7FETEX5HR Y X SET SCREW, SOCKET (FT) M6X5

19 140553102 1 7Rr<wYx b X2T318 SET SCREW, SM3.18

20 S40688001 1v¥5Fv-o32 JOINT ASSY

20-1 S$23651001 417 FET6X6KR Y X SET SCREW, SOCKET (FT) M6X6

20-2 525264000 HEE ARl TIMING PULLEY (U)

20-3 $38712001 117529 FLANGE

20-4 $38713000 1177 FAN

20-5 062403512 3|+ ~3J4x3s5 SCREW, PAN M4X35

20-6 028040242 3INNRZHHR2-4 WASHER, SPRING 2-4

207 _____|. 025040232 | 3lesyrzzava | WASHER, PLAIN M 4
<FOR”-J[1,-Z203">

12 $14811001 1{/\Ux5D8B NEEDLE BAR (DB)

12 S14815001 1{/UKyDP NEEDLE BAR (DP)

14 145468001 1|NUFRTX2D NEEDLE BAR BUSH (D)

21 514814001 LAV E: SrE S AP o g NEEDLE BAR THREAD GUIDE
<FOR”-CJO1">

4 S$38751001 TN ESILHLT 3 NEEDLE TAKE-UP LEVER ASSY

4-6 $25261001 AN A SET SCREW COLLAR

18 S$35775009 132>/ 1JDBXINS NEEDLE DBX1 (NS#9)

18 $37061009 112 2> /v U DPXSNS NEEDLE DPX5 (NS#9)

22 538760001 1INV 1 2AB12 NEEDLE PLATE AB12

22 S03882201 HAVYEEIIV: NEEDLE PLATEE12
<FOR"-J[3">

4 $38755001 1R AV E Sr AV s AN NEEDLE TAKE-UP LEVER ASSY

4-6 525261001 ey bns— SET SCREW COLLAR

18 100265031 113 > > /v1UDBXt NEEDLE DBX1 (#11)

18 107415011 11251 JDPXS NEEDLE DPX5 (#11)

22 145971001 11114818 NEEDLE PLATEB18

22 111859301 HAYEE I3 NEEDLE PLATE E18
<FOR”-J15">

4 S$38757001 IRVAVE: s AV, D7 NEEDLE TAKE-UP LEVER ASSY

4-6 S25476001 ey ras5-— SET SCREW COLLAR

12 S02811001 IRAVE: 37; NEEDLE BAR

14 147326001 TINUES A 2ILD NEEDLE BARBUSH (D)

18 100265042 113 22/ JDBX? NEEDLE DBX1 (#22)

18 107415022 11222\ UDPXS NEEDLE DPX5 (#22)

21 151594001 HNUKRS b+ o NEEDLE BAR THREAD GUIDE

22 147245001 1|1/\U 1 2B26 NEEDLE PLATE B26

22 150792001 11 %2H26 NEEDLE PLATE H26

117-510-101




C . 4+4&.XFEE{% / Needle bar and thread take-up mechanism

de fil

/ Nadelstange und Fadenabnahmevorrichtung
/ Mécanisme de la barre a aiguille et releveur

/ Mecanismo de la barra de agujay tirahilos

117-510-101



©

C . $+#&-XFFE& / Needle bar and thread take-up mechanism

/Nadelstange und Fadenabnahmevorrichtung

/ Mécanisme de la barre a aiguille et releveur de fil

/ Mecanismo de la barra de aguja y tirahilos

REF.NO. CODE |Q'TY XA NAME OF PARTS RV
23 100032004 | 2|4 > xva37 SCREW, FLAT SM4.37
24 180018101 ERVEE LR SLIDE PLATE ASSY
24-1 114561001 Haxy1a955% SPRING
24-2 122771002 2| x %238 SCREW, SM2.38
25 $25266001 IPEP Y LOWER SHAFT
26 $25267001 Hoaorxrasvs LOWER SHAFT GEAR WITH SCREW
26-1 $23651001 2|7+ E56x65% v 2 SET SCREW, SOCKET (FT) M6X6
27 $25269101 1lg1z297-vpsr3 TIMING PULLEY (D) ASSY
27-1 523651001 4|7+ Sexeky A SET SCREW, SOCKET (FT) M6X6
28 $25274001 IEEST LY P BALL BEARING ASSY
28-1 $23651001 2|7+ ESexX6F Y X SET SCREW, SOCKET (FT) M6X6
29 $25277000 a1z s~nr TIMING BELT

117-510-101




D . # IR /Presser foot mechanism/ StoffdrickerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

<FOR"-OJO1">

QM%E 330

N e e —— ——

* 7 = 385/ OPTION PARTS

117-510-201



D . #8 T ES{E / Presser foot mechanism/ Stoffdrickerfu/Mécanisme de pied presseur

/ Mecanismo de la prensa tela

-8-

REF.NO. CODE QTY EL XA NAME OF PARTS Y, |
1 $31902001 1|A4TEY PRESSER BAR
2 145472001 1A TR AR PRESSERBAR BUSH
4 141208001 WA Y TNZTLHAT SPRING GUIDE
6 140407001 1|1#¥H % WASHER
8 $13385001 1|3 2 %xo3.57x10 SCREW, SM3.57X10
10 $38715001 AT FHFLIN-T 2 PRESSER BAR LIFTER LEVER ASSY
10-1 145580001 AT FHFLIN— PRESSER BAR LIFTER LEVER
10-2 $38716051 1e¥7HLh KNEE LIFTER CONNECTING ROD
10-3 145478101 2({4 %2476 SHOULDER SCREW, SMA4.76
10-4 S$38761001 1eFFarL— KNEE LIFTER LEVER
12 145474101 1| AT FPFLIN=T7 PRESSER BAR LIFTER LEVER SHAFT
13 012400636 1|7+ E>4axe6 SET SCREW, SOCKET (FT) M4X6
14 502546202 B =T e TENSION RELEASE PLATE
15 145475101 AT 7HLIIN—X SPRING
16 109763002 2|1FH 2 WASHER
17 048040342 2| X TJE4 RETAINING RING, E4
19 $25480101 14396 STUD SHAFT, 6
22 $25477001 L i T AS A3 SPRING
23 S$38717051 1Hed¥7HL>h>Dy 3 KNEE LIFTER CON. ROD ASSY, (D)
23-1 S38718051 1HWe¥T7HFLACD KNEE LIFTER CONNECTING RCD (D)
23-2 $25281051 NEPE Y SHOULDER SCREW, M5
23-3 S$25291051 1e¥7HLX~D KNEE LIFTER LEVER (D)
24 145478101 114> %476 SHOULDER SCREW, SM4.76
25 $31006001 144z 7 53 PRESSER BAR LIFTER
26 062351216 1[#+~335%12 SCREW, PAN M3.5X12
27 102707001 1FHx WASHER
<FOR”-TJO1">
3 $35779001 1AFTFIT VRT3 PRESSER REGULATING SCREW ASSY
3-1 $35780001 1Az FIvEYRY PRESSER REGULATING SCREW
3-2 $35781001 1AHTF7YFIIE V2T PRESSER BAR PRESSURE REGULATIN G SCREW
3-3 $35782001 AT 7Y IS HF- PRESSER BAR PRESSURE GAUGE
3-4 S$35783001 1A TFaseynix PRESSER REGULATING SPRING
5 147514001 19T/ % PRESSER SPRING
7 $35777001 R E PRESSER FOOT ASSY
29 150384101 171 H—-H-F FINGER GUARD
30 025350132 1esH¥FHRxYay WASHER, PLAINS 3.5
7E $38190001 HE R =27 PRESSER FOOT ASSY, W/F.GUARD
7E-1 $36300000 L PR B FINGER GUARD
<FOR“-0J3,-015">
3 $31012001 AT FInL Y RT PRESSER ADJUST SCREW
<FOR"-J3">
5 S13561101 1R E A -1 PRESSER SPRING
7 153037201 HAYTo 3 PRESSER FOOT ASSY
29 150384101 171> H—-H—-F FINGER GUARD
30 025350132 Hes¥Hxsay WASHER, PLAINS 3.5
7E $36902001 1|#4xT%3 PRESSER FOOT ASSY, W/F.GUARD
7E-1 $36900000 N4> H—H—-F FINGER GUARD
<FOR”-II5">
5 141728001 IR A PRESSER SPRING
7 145157101 Ll Bl s o A PRESSER FOOT ASSY
7 150789101 1AYyxTo = PRESSER FOOT ASSY
29 150384101 MNW71H—H-K FINGER GUARD
30 025350132 Hes¥Hizxiay WASHER, PLAINS 3.5
7E 536903001 1| #9272 PRESSER FOOT ASSY, W/F.GUARD
7E-1 $36900000 HIPESS B, B FINGER GUARD
117-S10-201



D . 38 T B8{% / Presser foot mechanism/ stoffdriuckerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

39
/ OPTION PARTS

ERpgit

* 7Y

<FOR”-O0O1">

117-510-201

9.



D 8 T E8{%/ Presser foot mechanism/ Stoffdriickerfu8/Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY EoAd NAME OF PARTS RMVY
28 $31952001 A9z 7H575>7 PRESSER BAR LIFTER CRANK
31 $31013001 IR YEYYAESY A PRESSER ADJUST NUT
35 531903001 1 FHITHRIIF PRESSER BAR CLAMP
36 $25289001 1| b6 BOLT, M6
39 $25292001 HesdF7HFLIR=-27D KNEE LIFTER LEVER SHAFT (D)
40 048060342 2|~ X TE6 RETAINING RING, E&

“ OPTION PARTS *

<For "Presser foot Assy ">
8 $13399001 1|2 22 T357X12 SCREW, SM3.57X12
14 513655001 Y. 2 TENSION RELEASE PLATE
15 513656001 HAHTTFHFLN—NF SPRING

-1N-
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E %! B3{% / Feed mechanism/ Transportvorrichtung/ Mécanisme de 'entrainement
/ Mecanismo de la alimentacion

OO

FOR

s O

43

——~43-8——8

117-510-202

RN



E. ¥ B{R /Feed mechanism / Transportvorrichtung / Mécanisme de I"entrainement
/ Mecanismo de la alimentacion

REF.NO. CODE QY e AA NAME OF PARTS
<fOR”-001,-003">
1 531015001 BERAIEE L & #I27ES STITCH LENGTH DIAL ASSY
<FOR”-OO5">

1 $31018001 NMERDEEVE LGP STITCH LENGTH DIAL ASSY |
1-1 $21514101 112222476 SCREW, SM4.76
1-2 108549001 1lou>¥ O RING
1-3 142746002 1| AFUAEZATT LENGTH CONTROL PLATE SUPPORT
2 145502001 TIAFUYAFFALS POSITIONING PIN
3 100328001 HATUAFEAELNR SPRING
8 $38762001 1|A#7UF3AoLUyF7 3 FEED REGULATOR ASSY
8-1 $38763051 1|#7UF3EV* FEED REGURATOR
8-2 $25308101 1z AhTxL N FEED REGULATOR CONNECTING ROD
8-3 $25787101 1IN T TTF HANDLE SHAFT ARM
8-4 151308102 2iL>n> o125 CONNECTING STUD 12.5
8-5 012400636 2|77 £ Z4xs6 SET SCREW, SOCKET (FT) M4X6
9 $25784001 WAL YUFIIEIFTT FEED REGULATORSHAFT
10 523651001 2|PFETBXEHRY X SET SCREW, SOCKET (FT) M6X6
11 520356001 1eS>¥H2%10 WASHER, PLAIN 10
12 048080342 1|k XJE8 RETAINING RING, E8
13 018501636 117+ £ b5X16 BOLT, SOCKET M5X16
16 142374000 1jpu7 a2 (DU)BUSH °
17 525469000 1jpu7ox2 (DU) BUSH
18 $25301001 HAZORILNN=TY REVERSE LEVER SHAFT
20 025100132 1HESHHRI 210 WASHER, PLAINS 10
21 048080342 1 £7ES8 RETAINING RING, E8
22 147504201 1A ¥ WASHER
23 062400816 2|+~14x8 SCREW, PAN M4X8
24 062401216 1|+~aMax12 SCREW, PAN M4X12
25 $38719001 1B XALIN— REVERSE STITCHING LEVER
26 153132000 1jq0>5F2-7 NYLON TUBE
27 S$25305001 1AIIXILNN—FHINZ SPRING
28 $25306001 1 AT XALIN—12 REVERSE LEVER PLATE
29 $25307001 1o xxTs SCREW, M5
30 S01328001 1V\n>— COLLAR
31 026040236 1esSv¥HxIH*4 WASHER, PLAIN 4
35 525309252 1N*¥VAIXT797F FEED REGULATOR SHAFT ARM
36 062501416 1|7+ ~35X14 SCREW, PAN M5X14
37 S07656002 1jAr e ECCENTRICPIN
38 012400636 1|7+ E>4ax6 SET SCREW, SOCKET (FT) M4X6
39 $42671001 Tlex/t% SPRING, EXTENSION
40 $25313001 1FVAIFTI AR LEVEL REGULATOR SHAFT BUSH
41 012400636 1|7+ ES4%6 SET SCREW, SOCKET (FT) M4X6
42 531898201 Ti¥UHTxL o HLS7 2 FEED REGULATOR CON. ROD ASSY,S
42-1 531899101 1|2 UrTHFLLAHCS FEED REGURATOR CON. ROD,S
42-2 S32360252 IRE N it B, AVE 5o JOINT, FEED REGULATOR SHAFT
42-3 012400636 117+ E5ax6 SET SCREW, SOCKET (FT) M4X6
43 $27955152 IREIN I RVAy B K] LEVER REGULATORSET
43-1 525314001 IHER R R FEED REGULATOR ASSY
43-1-1 012400636 2|7 FE>4x6 SET SCREW, SOCKET (FT) M4X6
43-2 $25320001 1| R4t UL A LEVEL FEED CONNECTING ROD
43-3 156956001 1MW oo LINK SHAFT
43-4 012400436 1|7+ ES5axa SET SCREW, SOCKET (FT) M4X4
43-5 $32918000 2124172007 FEED ROCK LINK
43-6 $32919000 Q124 A1 F 2 Y gF ULy FEED ROCK ARM LINK
43-7 156958001 HNAAASIF 2 USFTY FEED ROCK ARM STUD
43-8 012400436 1|7+ kESaxa SET SCREW, SOCKET (FT) M4X4
43-9 $25322101 1|24 ~AN1TFH 7 V)T FEED ROCK ARM

-12-
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4% / Feed mechanism / Transportvorrichtung / Mécanisme de l'entra
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E_ %Y E3{% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion

REF.NO. CODE Q'TY B XA NAME OF PARTS RM
RETAINING RING, E4

2?-1 ggggggg% ; ;i Z l~5346x1071= U X SET SCREW, SOCKET (FT) M6X10

46 S$12915001 Hz=—KATo34525 NEEDLE ROLLER BEARING 25

47 $25321001 Hrenstyx CONNECTING ROD PRESSER

48 062350616 2{F~N2M3.5X6 SCREW, PAN M3.5X6

49 062501416 1|+ ~zsx14 SCREW, PAN M5X14

50 S42186001 HEDF:FSZ2 a0 LEVEL REGULATOR SHAFT (L)

51 118735001 R ES WASHER

52 104450109 11d4at>8 RUBBER CAP, 8

53 $38695051 HE R o i e FEED REGURATOR SUPPORT SHAFT

54 081010070 tlov > Fpri0 O RING, P10

55 523651001 2{7FET6X6F U A SET SCREW, SOCKET (FT) M6X6

56 $23651001 2{7FET6EX6FR Y A SET SCREW, SOCKET (FT) M6X6

57 $31900001 HER R B FEED REGURATOR SHAFT

63 534362001 1= SEAL

64 $34352009 1|94t 135 RUBBER CAP, 13.5

65 538770101 WRAANAF 7)o 7 32 FEED ROCK SHAFT ASSY

67 525324101 IR AV & PV FEED ROCK SHAFT BUSH

68 012400636 17+ ES4x6 SET SCREW, SOCKET (FT) M4X6

69 224485000 1|7 2x15%22sT RING, 2X15X22ST

70 048150142 THbxTZo3%5C5 RETAINING RING, C15

71 S41466001 IR E SV T N B Rl FEED SHAFT SET COLLAR ASSY

711 101706001 2{7F b X2 TUHKI635 SET SCREW, SOCKET (CP) SM6.35

72 532955101 1|2 %193 BUSH, 19.3

77 $27957201 AU FEED BRACKET ASSY

77-1 $25330001 HEMDEES FEED BRACKET

77-2 156244000 AN VELSF FEED ROCK BRACKET ARM

77-3 525349121 R EAE ES2) FEED BRACKET SHAFT

77-4 158722001 TFHxa2 WASHER, PLAIN 4.2

77-5 120990001 2722 ¥ b X3T437 SET SCREW, SM4.37

77-6 $30320100 1731e% WICK (L= 180)

77-7 143196001 UERS/EY PrEs OIL CAP

78 062681212 2|+~ 1437-40X12 SCREW, PAN SM4.37-40X12

80 100080003 2[>x %2318 SCREW, SM3.18

81-1-1 $25236001 2{7FEZ6X10k Y X SET SCREW, SOCKET (FT) M6X10

81-2 $25339001 HENAE Ry s FEED BRACKET ARM PRESSER

81-3 062300616 2|[+~aM3X6 SCREW, PAN M3X6

82 $25332001 UPEREE R EP i FEED LIFTING ROCK BRACKET STUD SHAFT

83 012400636 1|7+ Ee3>4x6 SET SCREW, SOCKET (FT) M4X6
<FOR"-0O1,-003*>

45 525316001 HRAANAAL L) 2TU % LEVEL FEED ECCENTRIC WHEEL W/S

81 527958001 1Hryansrarsyss VERT. FEED ECCENT. WHEEL ASSY

81-1 $25335001 Aoy zovs ECCENTRIC WHEEL WITH SCREW
<FOR”-O0O1">

79 502748001 HA 7 URAB FEED DOG (AB)

79 503885001 I E 7N FEED DOG
<FOR“-303">

79 S02742001 Ao un FEED DOG

79 111860101 A7 UN FEED DOG
<FOR”-CI[I5">

45 $25318001 HAIATACI Y ZTUH LEVEL FEED ECCENTRIC WHEEL W/S

81 527959001 IPEE Y PP VY A VERT. FEED ECCENT. WHEEL ASSY

81-1 $25337001 LR SR D SRV S ECCENTRICWHEEL WITH SCREW
<FOR*"-[1[J5">

79 S02743001 L EZAUNAS FEED DOG

79 150793001 HEFAPA FEED DOG

-14.
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F. 3BT _EAES{E (-900)/ Presser foot lifter mechanism (-9C1C1) _
/ Stoffhalterhebervorrichtung (-9J )/ Mécanisme de leveur du pinceur (-9U100)
/ Mecanismo del levantador de ménsula de trabajo (-9LIL1)
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117-510-204
G . ¥i2R8{% / Quick reverse mechanism / Umkehr/ Mécanisme de marche arriere rapide
/ Mecanismo de la inversion répida

117-S10-205



F. 3BT 4 B3R (-90100)/ Presser foot lifter mechanism (-90100)
/ Stoffhalterhebervorrichtung (-901) / Mécanisme de leveur du pinceur (-90101)
/ Mecanismo del levantador de ménsula de trabajo (-911)

REF.NO. CODE QTY Erxo NAME OF PARTS RM
1 $38800001 1\Fovx4275732 PRESSER FOOT LIFTER SOL. ASSY
1-1 $38801051 1Az 7HFILIAFT S PRESSER FOOT LIFTER SOL. ASSY
1-1-1 $16625050 =P SNV PASS RUBBER STOPPER
1-1-2 S$16626151 1l¥Hx WASHER
1-1-3 154730051 1k xTE5 RETAINING RING, E15
1-1-4 $38803050 1{s3—FK1007 2 B-CORD ASSY, 100
1-1-5 $38804050 1{w=z— K1007 2 W-CORD ASSY, 100
1-2 533626001 RV G N i PRES. FOOT LIFT. SOL. BRACKET ASSY
1-2-1 $25353000 1\ #HTFHFrILs/AEEA PRES. FOOT LIFT. SOL. BRACKET
1-3 $16625000 1A Y IN= RUBBER STOPPER
1-4 062061416 3|+ ~N36X14 SCREW, PAN M6X14
1-5 $16630001 1le> PIN
1-6 048050142 2| AT T3 CS RETAINING RING, C5
1-7 $25354101 1WAV THTF PRESSER BAR LIFTING LEVER
1-8 062501416 1|F~zs5x14 SCREW, PAN M5X14
1-9 $25355001 147457 PRESSER FOOT LIFTING SHAFT
1-10 $25356001 tlxvx7r14 PRESSER FOOT LIFTING PLATE
1-11 $25307001 1| x2%T53 SCREW, M5
2 $25357101 1|#yz75Lhn> PRESSER FOOT LIFTING ROD
3 525281001 2|%>%Ts SHOULDER SCREW, M5
4 025080132 3leSHFHRxIT8 WASHER, PLAINS 8
5 028080242 3|Xx¥Hx28 WASHER, SPRING 2-8
6 018082522 3|7 F#H L b 8X25 BOLT, SOCKET M8X25
7 S$30319001 2|8V K STUD

117-510-204

G . W#EE{& / Quick reverse mechanism/ Umkehr/Mécanisme de marche arriére rapide
/ Mecanismo de la inversion rapida

REF.NO. CODE Q'TY Eo X NAME OF PARTS RME
1 S$38805101 1¥¥os7 v/ 3 QUICK REVERSE SOLENOID ASSY
2 S02600000 P PES A SOLENOID LEVER
3 S07959001 117 F &I b 476-32X14 BOLT, SOCKET SM4.76-32X14
4 062500816 3|+ ~05x8 SCREW, PAN M5X8

117-510-205

ac




H . 5 < B34% / Rotary hook mechanism / Greifervorrichtung / Mécanisme du crochet rotatif

/ Mecanismo del cangrejo

<FOR"-O0I5">

a1ce

<FCR”

19-4

117-S10-301

-17-



H . 77 < BE4% / Rotary hook mechanism/ Greifervorrichtung / Mécanisme du crochet rotatif
/ Mecanismo del cangrejo

REF.NO. CODE Q'TY = NAME OF PARTS RM
1 S27960101 1= v 732 ROTARY HOOK SHAFT ASSY
1-1 525394001 1A NTFIERY CAP SCREW
1-2 145751001 17zt FELT
2 $38764001 1Wn=sox7x807% HOOK SHAFT GEAR BUSH ASSY
3 012400636 1|7+ & 54%X6 SET SCREW, SOCKET (FT) M4X6
4 525363001 1= o%770 32 ROTARY HOOK SHAFT GEAR ASSY
4-1 $23651001 2|7 FES6X67R Y A SET SCREW, SOCKET (FT) M6X86
5 525365001 NPy dFvyavs BEARING BUSH ASSY
5-1 $23651001 2|7+ ES6exeHR Y £ SET SCREW, SOCKET (FT) M6X6
15 062401216 11+ ~XaMax12 SCREW, PAN M4X12
<FOR*-O0O1">
14 S02602001 1{9FH~< b X BOBB!N CASE HOLDER POSITION BRACKET
17 S03245001 1WKELHF—ZX7 32 BOBBIN CASE ASSY
18 146290001 1RE> BOBBIN
<FOR”-JI3">
14 502602001 1|9 FH< b A BROBBIN CASE HOLDER POSITION BRACKET
17 S03245001 1|KELHF—Z7 32 BOBBIN CASE ASSY
18 146290001 tEE> BOBBIN
<FOR"-CLI5">
14 159324001 1|wFa~< b X BOBBIN CASE HOLDER POSITION BRACKET
17 $03245001 1|#HELHF-27 32 BOBBIN CASE ASSY
18 117132001 1| KE> BOBBIN
* OPTION PARTS ”
<¥HFELH> <FOR “Shin-gosen” >
1 $35785001 1|hvso79 3 ROTARY HOOK SHAFT ASSY
1-1 S35786001 1N AINTFHFTERY CAP SCREW
16 535784901 1{ayvosH~<RPNAIS S ROTARY HOOK BOX ASSY (RP)
"1.74EE" ”X1.7 ROTARY HOOK ”
<FOR”-0JO33">
16 523845001 1Hasvoh<173 ROTARY HOOK ASSY, 1.7-3
<FOR”-OJO5">
16 $23846001 1lamvsh<i175 ROTARY HOOK ASSY, 1.7-5
<FOR”-103,-C15">
17 523847001 e yr—2177 32 BOBBIN CASE ASSY, 1.7
18 523848001 IRES-P2 W BOBBIN, 1.7

-1Q_

117-510-301



b < B4 / Rotary hook mechanism/ Greifervorrichtung / Mécanisme du crochet rotatif

/ Mecanismo del cangrejo
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117-S10-301
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H . 77 < B{% / Rotary hook mechanism / Greifervorrichtung / Mécanisme du crochet rotatif
/ Mecanismo del cangrejo

-20-

REF.NO. CODE QTY ELAAq NAME OF PARTS RIVE
<FOR"-J100">
19 S$38661001 HIPER S YA VA LOWER THREAD DETECTOR ASSY
19-1 S$38662001 ey —rUYHFTL—+ SENSOR SET PLATE
19-2 $38663000 127k vL /18732 PIN DRIVING SOLENOID ASSY
19-3 538665000 1HEF> I A-2 POTENSION METER
19-4 062300616 21+~ M3X6 SCREW, PAN M3X6
19-5 538667001 117 FobLn— DRIVING LEVER
19-6 012400436 2|7+ kZ4xa SET SCREW, SOCKET (FT) M4X4
19-7 S38668001 125104 —-3 SLIDER ASSY
19-7-1 S38671000 1"Wweyaver DETECT PIN
19-7-2 014300335 1|7+ +H313x3 SET SCREW, SOCKET (CP) M3X3
19-8 $38672001 1 X544 —-H1F SLIDER GUIDE
19-9 062350416 21 ~X335x4 SCREW, PAN M3.5X4
19-10 $38673000 1> HALF PIN GUIDE
19-11 062351216 2|+ ~335X12 SCREW, PAN M3.5X12
19-12 538674001 1| RKF>3Ln"—73% POTENSION LEVER ASSY
19-12-1 $38683001 1|KF>3a3Lnn-—~x=-2 POTENSION LEVER BASE
19-12-2 $386390000 1 K572 23L18— POTENSION LEVER
19-12-3 062400816 1|+~ 34x8 SCREW, PAN M4X8
19-12-4 025040236 1esHHxFaisa WASHER, PLAIN M 4
19-12-5 028040246 12 FHx2-4 WASHER, SPRING 2-4
19-13 012400436 117+ ES4xa SET SCREW, SOCKET (FT) M4aX4a
19-14 538675001 1|21 b —RIUYHA14 LOWER THREAD SENSOR SET PLATE
19-15 062400616 2|F~NIMAXE SCREW, PAN M4X6
19-16 $38676000 PR A DETECT COVER
19-17 062350416 4|+~233.5X4 SCREW, PAN M3.5X4
20 062500816 2|+ ~25x8 SCREW, PAN M5X8
21 538677050 HWF195r1a3—-F7 3 CONNECTING CORD ASSY
22 062350416 1|+ ~223.5%X4 SCREW, PAN M3.5X4
23 340400001 I B e B (F ADN BEAD BAND
" OPTION PARTS ”
<FOR”-TI1M100">
TERET “ STANDARD HOOK ”
17 $25780001 1jfE =24 32 BOBBIN CASE ASSY
“1.74&E" ” X1.7 ROTARY HOOK ”
17 S$34832001 1[RKEH—-—2177 3% BOBBIN CASE ASSY, 1.7
117-510-301



$ashimRsEm AR /| ybrication / Schmierung / Lubrification / Lubricacion

117-510-350




). ¥ HTEERSMR / Lubrication / Schmierung / Lubrification / Lubricacién

-22-

REF.NO. CODE |qTY Bl XA NAME OF PARTS RV

1 $38734000 PPN E S FACE PLATE PACKING

2 104449009 2l 6w 15s RUBBER CAP, 15.5

3 $38767001 1emssmng—sz WICK HOLDER

4 062400616 | 2|+~aMmaxs SCREW, PAN M4X6

7 081001670 1oy > % pw1 O RING,PW1

8 $38769000 17k FELT

9 145737001 Hozurarsz FELT SUPPORT

10 081004070 1{ou > pa ORING, P4
<FOR”-3JO">

12 502701101 2la—rA4zun CORD HOLDER, U1
<FOR”-40001,-900">

12 $02702101 2la—rx4zTU2 CORD HOLDER, U2

14 $25375001 Ha—r44zT2 CORD HOLDER, T2

15 062400616 2|+ ~amaxe SCREW, PAN M4X6

16 062401016 1|+ ~24x10 SCREW, PAN M4X10

17 $38265000 1g2—3+1L TERMINAL, L

18 142274009 1|data2 RUBBER CAP, 4.2

19 $42059000 Hezsa—-7s OIL TUBE, S

24 $38696001 HESP T PUMP BUSH

25 081025870 10y > 4525 O RING, $25

27 144875001 175> 04— PLUNGER

28 144876001 175 ov—rix PLUNGER SPRING

29 525380101 k77523 PUMP CAP SCREW

31 $25381001 HAtsrssseyry ADJUST SCREW

32 081004870 1o ¥sa ORING, S4

33 $38735001 IER LS OIL FEEDING PIPE

36 $38720001 Htrngroums3 OIL TANK ASSY, UNIT

36-1 $38721000 11082243 OIL TANK ASSY

36-2 $25383100 2lezFz—Tm OIL TUBE, M

36-3 S07876001 252~z pyse- TUBE CLIP

36-4 104450109 1d6tes RUBBER CAP, 8

36-5 $38750000 1leznsz-9 OIL TUBE

36-6 $25788001 HFaz-—Tsuv>r TUBE CLIP

36-7 140518001 11> 229794 SCREW, SM7.94

36-8 081007070 1|0y 5p7 O RING, P7

37 $21083001 2|+ ~352E58x10 SCREW, PAN ( S/P WASHER) M4X10

38 S42670001 1EZAF 12— TRy TUBE STPPPER

39 $27961001 1EzAhFa-F43 OIL TUBE ASSY

39-1 $25388000 1Hez—n5z-7 OIL TUBE (L = 190)

39-2 $32956000 1l73e% WICK (L = 500)

39-3 141189101 132097 OIL CAP

394 $35654000 117 2 £E3x3 WICK, 3X3

40 S02657101 a—rx¥z CORD HOLDER

41 062400616 1|+~ Mmaxs SCREW, PAN M4X6

46 104449009 1|96+ 155 RUBBER CAP, 15.5

48 $32959000 1o3e% WICK

49 145624000 IEESAS FELT

51 157170001 1la-rxrgc CORD HOLDER (C)

52 $02702101 1|la-rxvzU2 CORD HOLDER, U2

53 062350616 | 2|+~aMm35x6 SCREW, PAN M3.5X6
<FOR”-Z[I5">

11 111863001 IR ES NEEDLE BAR CORK

117-510-350



4 3EEEE RS / Lubrication / Schmierung / Lubrification / Lubricacion
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1. SRR / Lubrication / Schmierung / Lubrification / Lubricacion

-24-

REF.NO. CODE Q'TY LA NAME OF PARTS RM)
54 $38727101 N AIWNTF—-STF14T32 OIL GAUGE GUIDE ASSY
54-1 S38723050 HFAnF-SFoF A OIL GAUGE GUIDE
54-2 $38729000 1= VFz-7 OILTUBE
54-3 $38728000 1|73i%® WICK
54-4 $38730000 1lE=iFz-7 OILTUBE
54-5 081018870 1jo) > Js18 O RING, S18
54-6 S07876001 21 F 2T A MUY= TUBE CLIP
54-7 538725100 AT F— OIL GAUGE
54-8 538726000 2141 G- % FLOAT
57 $25788001 1WFa-F7Uv7 TUBE CLIP
59 538731101 I ERVR=Er by Sl OIL GAUGE WIDNDOW
65 $38774000 1\vazavyxs BED UNDER COVER PACKING
66 062401216 8|+~ 1maxi2 SCREW, PAN M4X12
67 S25400100 117 b FELT
68 S$25401100 R E RO OILSEAL
69 S08303000 14X =0 DUST SEAL
70 $25402000 11 —0b OILSEAL
71 $32960100 HEES I OILSEAL

<FOR"-3000J,-4JJ">
64 S$38771101 IRy RFua7egymo = BED UNDER COVER ASSY, UNIT
64-1 $25782001 1\e¥7PHF3IaTr7 3 KNEEE LIFTER SHAFT ASSY
64-2 146293001 1| h X7E10 RETAINING RING, E10
64-3 $25341001 1e¥PFrEIUnx KNEE LIFTER TWIST SPRING
64-4 525342001 1y 7s7 KNEE LIFTER
64-5 $25343001 1P X%T6 SET SCREW, M6
64-6 021060306 2132+ b6 NUT, 3 M6
64-7 $25344001 1{FW 6 BOLT, M6
64-8 $25345001 1EeEYTHFoF KNEEE LIFTER ARM
64-9 062061616 1]+ ~2a6Xx16 SCREW, PAN M6X16
64-10 S$25475001 b xxTs SET SCREW, M6
<FOR“-9J">
64 $38772100 L EA VA N e B - R 3 BED UNDER COVER ASSY
117-510-350




K . %38 o B{& / Threading mechanism / Fadenfithrungsvorrichtung / Mécanisme de I'enfilage
/ Mecanismo del enhebrado

J S
19-3 19-1 19-10 184 192 195 ‘ %
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117-S10-401
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K . %3& > B81% / Threading mechanism / Fadenfuhrungsvorrichtung / Mécanisme de I'enfilage /
Mecanismo del enhebrado

REF.NO. CODE QTY LA NAME OF PARTS RM
1 183378001 1|ZLFr3a>yis PRE-TENSION ASSY (B)
3 012400636 17+ E>4ax6 SET SCREW, SOCKET (FT) M4X6
4 147557101 LR Rt 3 SPOOL PIN
5 100400000 L B = 2 PIN
6 $25240001 1|7+ A U6EX10F v X SET SCREW, SOCKET (CN) M6X10
7 525473001 1 h2L Ky TENSION RELEASE STUD
8 525472001 TWAHYIRIIX AT FA PRESSER BAR CLAMP THREAD GUIDE
9 062680712 1|+ ~3437-40X7 SCREW, PAN SM4.37-40X7
10 145522101 LN Al O i o ARM THREAD GUIDE (R)
" $38732001 1|2 x %2 axe SCREW, M4X6
12 502614109 1|57 H1— THREAD TAKE-UP COVER
13 062400616 1| ~Xamaxe SCREW, PAN M4X6
14 538808051 1AxA>12 FASE PLATE
15 062401016 3|3 ~34x10 SCREW, PAN M4X10
16 S02617001 A2 T Ha FACE PLATE THREAD GUIDE
17 060350616 1]/31 > F3.5X6 SCREW, BIND M3.5X6
19-1 503254001 TN bFIVORTIES THREAD TENSION BRACKET
19-2 116922001 T rFITIEY TENSION STUD
19-3 100402004 1| A%x2357 SET SCREW, SM3.57
19-5 145446001 2|11+ FIY Y TENSION DISC
19-6 159805001 TNAbFIT285H4T TENSION DISC PRESSER
19-8 $12441001 TNFIIINRXIIHHR WASHER .
19-9 531032001 TN rFaIIo+Y b TENSION NUT
19-10 114294001 1lov>¥ ORING
<FOR™-OJO1">
18 100573001 TINURITAZADS b T F A NEEDLE BARBUSH (D) THREAD GUI DE
19 $35788001 NI MFIIORIILT 3 UPPER TENSION REGULATOR ASSY
19-4 100399001 LN RS RPATS SPRING
19-7 115188001 1ozt rFasonz TENSION SPRING
<FOR”-TZ(03">
18 100573001 VTINURTAZIDS R TF A NEEDLE BARBUSH (D) THREAD GUI DE
19 $31031001 TN MFITORILA7 3 THREAD TENSION BRACKET ASSY
19-4 502620001 A b rYRZK SPRING
19-7 104525001 HebFIFINR TENSION SPRING
<FOR”-OJO5">
18 148901001 HANURIAZADL R TF A NEEDLE BARBUSH (D) THREAD GUI DE
19 $31034001 TNAMFIZORIFLT 2 THREAD TENSION BRACKET ASSY
19-4 502620001 LI RN NUPAES SPRING
19-7 504632001 HArFIHToNR2 TENSION SPRING

117-510-401



. %] B3{& / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

BT
/ OPTION PARTS

(]39 38

w

56

60

117-510-403
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L. ¥V B3% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil/ Mecanismo de la cortadura de hiros

_28-

REF.NO. CODE Q'TY ElxA NAME OF PARTS RV
1 500337001 T txUHL THREAD TRIMMER CAM
2 154567000 2|h>¥53 WASHER, 5.3
3 014771022 2|7F P AXT635T7 K SET SCREW, SOCKET (CP) SM6.35
4 502637001 11351 FIXED KNIFE
5 102843004 143 xT357 SCREW, FLAT SM3.57
6 502643001 LR ZAE LOWER THREAD FINGER
7 026040236 NeESEAHFIN*4 WASHER, PLAIN 4
8 062400616 11+ ~NIMaxs SCREW, PAN M4X6
9 527963001 1[rexUsngds 3 MOVABLE KNIFE HOLDER ASSY
9-1 $25424001 1 r®UFLE MOVABLE KNIFE HOLDER
9-2 525426001 1rrx0L27> THREAD TRIMMER CONNECTING ROD
9-3 525427001 214294 SHOULDER SCREW, M4 -
9-4 021400306 13327 v ba NUT, 3 M4
9-5 525428052 HerxULN— THREAD TRIMMER LEVER
9-6 525437000 R IZZAR S A LEVER STOPPER
10 502645001 A Eon MOVABLE KNIFE
11 148537101 2|%5%2437 SCREW, FLAT S\V14.37
12 062501416 1|~3asx14 SCREW, PAN M5X14
13 525425001 1A rFUFRLEFH TS KNIFE HOLDER PRESSER PLATE
14 004301016 3| +Y¥ > 33x10 SCREW, FLAT M3X10
25 $38775051 IR R PATFA S SPRING, THREAD TRIMMER LEVER
26 502647001 HWoa<wasy FORKED SHAFT
27 502648001 1HAH5~ COLLAR
28 154581001 HWoa=aTls120 FORKED SHAFT BUSH
29 012400636 1|7+ E>4axe SET SCREW, SOCKET (FT) M4X6
30 $27964001 RPN ATy R B THREAD TRIMMER CAM LEVER SET
30-1 $25430001 HESEDF FAWACE S THREAD TRIMMER CAM LEVER ASSY
30-2 525432001 tHfaovvcr 2 ROLLER SHAFT (C) ASSY
30-3 021400216 1222+ vY ba NUT, 2 M4
33 523651001 1|7+ ES6xX6H Y X SET SCREW, SOCKET (FT) M6X6
34 154593201 11 rFUBRLLN-Dy THREAD TRIMMER CAM LEVER SHAFT
35 154594000 1\Hh5—~ COLLAR
36 $25434000 1Woveada RUBBER CUSHION
37 154595001 HALLIN—FRINZ SPRING
38 154596000 HArXUHLLI-FY T CUSHION
39 110367001 1FHx WASHER, PLAIN SPECIAL 8
40 048060342 11~ xJE6 RETAINING RING, E6
41 538776001 TN rFYUL/ KT 3 THREAD TRIMMER SOLENOQOID ASSY
41-1 $38777000 A rFVIL/AF THREAD TRIMMER SOLENOID
41-2 $38778051 HAbFUUL/ LRSS THREAD TRIMMER SOLENOID BASE
41-3 525438001 LA ZAC SOLENOID LEVER
41-4 525439101 1426 SHOULDER SCREW, M6
41-5 $42057000 Hoadxro-+ SILENT SHEET
41-6 155559001 1Me>HFH*x WASHER, PLAIN
41-7 021060306 1132+ b6 NUT, 3 M6
41-8 $35729001 1|73+ 3X20 BOLT, SOCKET M3X20
41-9 021300206 2223+ b3 NUT,2M3
41-10 062400816 4|+ ~14x8 SCREW, PAN M4X8
49 062501016 3|+ ~as5x10 SCREW, PAN M5X10
56 538687000 113 %7 25557-14R CONNECTOR, 5557-14R
58 $38779001 1\7—-Xtr73 GROUND WIRE ASSY
59 026040273 HeSH¥HxIH*xa WASHER, PLAIN 4
60 062400663 1|+~24axe SCREW, PAN M4X6
63 340400001 HNz=g 1R BEAD BAND
" OPTION PARTS ~
10 502646001 T Kans MOVABLE KNIFE (S)
117-510-403




M . k& 2{% / Bobbin winder mechanism / Spuler/ Mécanisme du bobineur
/ Mecanismo de! devanador de la canilla
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117-510-402
N . %7%% X EfR / Tension release mechanism/Spannungsverminderungsvorrichtung
/Mécanisme de la ldche de tension / Mecanismo reiajador de tensién

117-510-404



M . %%05/% / Bobbin winder mechanism/Spuler/ Mécanisme du bobineur
/ Mecanismo del devanadorde la canilla

REF.NO. CODE__ [QTy £ AT NAME OF PARTS RM
1 $25790001 | 1|4 hx*Tomrs3 B-WINDER SHAFT BRACKET ASSY
2 $25409001 | 1|1 rv%T 7 BOBBIN WINDER SHAFT
3 $25410000 | 1|« rzxou< BOBBIN WINDER WHEEL
4 012400636 | 2|7+t >axs SET SCREW, SOCKET (FT) M4X6
5 $25789000 | 1|T 4729 RUBBER RING, 29
6 $25411001 | 1|1 rwx957 BOBBIN WINDER ARM SHAFT
7 025080132 | 1|eS¥#x>398 WASHER, PLAIN S 8
8 048060342 | 1|k x7E6 RETAINING RING, E6
9 $23651001 1 F7FHES6X6KRY X SET SCREW, SOCKET (FT) M6X6
10 S$25413101 HWRELAHT 573 BOBBIN PRESSER SHAFT ASSY
11 $25417001 | 1|1 b7 %/5% SPRING
12 $25418101 | 1|« rexERI/8x SPRING
13 $25419001 | 1|« rzx2 b v/ BOBBIN WINDER STOPPER
14 062400816 | 1|+~24xs SCREW, PAN M4X8
15 $25420001 | 1|KEL A+ IR BOBBIN PRESSER (R)
16 062400816 | 1[3~7axs SCREW, PAN M4X8
17 026040236 | 1|e>¥#x34%4a WASHER, PLAIN 4
18 $10174000 | 1|£avuasr 1% DUST GUARD PLATE
21 $25478001 | 1|x=x KNIFE
22 062400616 | 1|+ ~amaxs SCREW, PAN M4X6
23 047200642 | 1|zx7U>vEAw2 PIN, SPRING ROLL AW?2
24 $38736001 | 1|1 r=¥(bF3H273 BOBBIN WINDER TENSION ASSY
24-1 145446001 | 2|« +F35 345 TENSION DISC
24-2 100401001 | 1|¢ rF3 5% TENSION SPRING
24-3 108265009 | 1|1 rF3moFv TENSION NUT
25 012400636 1|7+ E>4axe SET SCREW, SOCKET (FT) M4X6
117-510-402

N . R#% £ B3{% / Tension release mechanism / Spannungsverminderungsvorrichtung

/ Mécanisme de la lache de tension / Mecanismo relajador de tensién

REF.NO. CODE  [QTY £ XA NAME OF PARTS RM|

1 $38739000 | 1|1 b2 XT 14— THREAD RELEASE WIRE
2 110161004 | 2|#v ra7e NUT, SM4.76
3 154607101 | 1|4 FZAXTA¥~+HID TENSION RELEASE WIRE HOLDER, D
4 060400616 |  2|/31> KMaxe SCREW, BIND M4X6
5 012400636 | 1|7+ E5axs SET SCREW, SOCKET (FT) M4X6

117-510-404



P . %3, B8{Z (-4C10,-9010) / Thread wiper mechanism (-410J,-9C1L1)
/ Fadenwischvorrichtung (-400,-900) / Mécanisme de tire-fil (-4J,-9031)
/ Mecanismo del limpiador de hilo (-4C31,-9C10])

117-510-405

-M1-



P. %3.4 B9{E (-4000,-9000) / Thread wiper mechanism (-410,-9C101)

/ Fadenwischvorrichtung (-4001,-9C100) / Mécanisme de tire-fil (-ad0,-o1 )

/ Mecanismo del limpiador de hilo (-4C11,-90001)

-32-

REF.NO. CODE Q'TY [ NAME OF PARTS R
1 S41209051 M MNSLIULL/IRETS THREAD WIPPER SOLENOQID ASSY
3 $41206001 HERYACETAL THREAD WIPPER SPRING
4 S41205001 e FHx WASHER, PLAIN
5 525449101 1jvL /A KUY SOLENOID SETTING PLATE
6 062300616 3|+ ~am3x6 SCREW, PAN M3X6
7 140647101 1la-rx4zx CORD HOLDER
8 062300616 1+ ~am3xé SCREW, PAN M3X6
9 062300616 2|F~aMm3X6 SCREW, PAN M3X6
10 533609001 1lvL /1R YUY HEA SOLENOID SETTING BRACKET
11 062401016 2|+ ~34x10 SCREW, PAN M4X10
12 062400616 2|+ ~amaxe SCREW, PAN M4X6
13 026040236 2|ESHHFI A x4 WASHER, PLAIN 4
14 $33610001 1{yL /oA KRN— SOLENOID COVER
15 060400516 11734 > KMaxs SCREW, BIND M4X5
16 S$25451001 RS TAY A SR Ark ks i THREAD WIPER SUPPORT
17 525452001 WA eNnNS1o3290732 THREAD WIPER CRANK ASSY
18 048040342 1| xTE4 RETAINING RING, E4
19 $25454001 1HEYbrHS— SET SCREW COLLAR
20 $25279001 1727 bk A7 HEIM35-5 SET SCREW, (CP) M3.5-5
21 S02678001 WTAx=\x% SPRING
22 S25455001 Hrens1avE THREAD WIPER ROD
23 110735002 1H¥H = WASHER
24 048030342 1k XTE3 RETAINING RING, E3
25 018400836 217+ F I raxs BOLT, SOCKET M4X8
26 $25456001 1175 vEY PLUNGER PIN
27 502681001 111 NS THREAD WIPER
28 060400516 1173414 > FM4X5 SCREW, BIND M4X5
29 146288001 1A NS TThS— THREAD WIPER STUD COLLAR
30 S03677001 1|1¥#Hx WASHER
31 $41207000 1 x~x—-yT4 SPACER RUBBER
32 149097000 LIPE R E P2l SHEET
33 $25456001 2|75y EL PLUNGERPIN

117-510-405




Q1.3 B —WFRy 7 XAEFR(ERE/NRZ )/ Control box mechanism (Operation panel)
/ Schaltkasten (Bedienungsfeld)
/ Mécanisme du boitier de contrdle (Panneau de commande)
/Mecanismo de la caja de controles (Panel de control)

117-510-502

-33-



Q1.3 > A —JIK v 7 AEME (#{E/ XX L)/ Control box mechanism (Operation panel)
/ Schaltkasten (Bedienungsfeld)
/ Mécanisme du boitier de contréle (Panneau de commande)
/ Mecanismo de la caja de controles (Panel de control)

REF.NO. CODE Q'TY ELxq NAME OF PARTS RM
1-2 J80627001 11B-40/5%JL% 3 OPERATION PANEL ASSY, B-40
1-2-1 J00595001 [ — OPERATION PANEL FRONT, D-40
1-2-2 102807001 1 [ PANEL CASE BACK COVER, DD #2
1-2-3 102685001 [ [ — OPERATION PANEL, B-40
1-2-6 J80701001 L (e — PCB ASSY, B-40
1-3 180628001 11002023 | e
1-4 180629001 1| OPERATION PANEL ASSY, B-100
1-4-1 100594001  J [S— - OPERATION PANEL FRONT, D-100
1-4-2 J02807001 | [} S —— PANEL CASE BACK COVER, DD #2
1-4-3 J02692001 | J [EN— — OPERATION PANEL, B-100
1-4-6 180703001 | | [ —— PCB ASSY, B-100
1-5 040320815 [ (S —— TAPPING SCREW, FLAT 2 M3X8
1-6 040321215 C § PN —— TAPPING SCREW, FLAT 2 M3X12
2 534448001 PAVAC SIS ' PANEL SUPPORT BRACKET
3 012400636 2{7FESax6 SET SCREW, SOCKET (FT) M4X6
1 S$38742001 1fe-7F1 -4 UFo3 SAFETY SWITCH ASSY
11-1 S$38743000 ffwq20x1vyF73 MICRO SWITCH ASSY
11-2 $38744001 121y F1a1% SPRING, SWITCH PLTE
11-3 $38745001 121y F44 SWITCH BRACKET
11-4 062020806 2|F~22x8 SCREW, PAN M2X8
11-5 140647101 11a—-Fr#44%T CORD HOLDER
11-6 062400616 1{F~Namaxse SCREW, PAN M4X6
11-7 062401016 1|+~34ax10 SCREW, PAN M4X10
11-8 026040236 1ESHFHRIH*4 WASHER, PLAIN 4
11-9 154514001 HAN—H— SPACER
12 062400616 1{F+~zaMaxe SCREW, PAN M4X6
101 211528001 3|+F ANtV b2 UsX12 SCREW, PAN (S WASHER) M5X12

<100~240V A > <FOR “100~240V" >
100 180625001 1|DD7100F 2 — % 3 DD7100 MOTOR ASSY

117-510-502




Q2.3 > FA—JLKR v 7 AEMR/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

117-510-502



Q2.3 > hA—JK vy 7 XFEHE/ Control box mechanism/ Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY Bl Ao NAME OF PARTS RM
<BEREEH>
6 J80707001 18~ iNDD1100-G | memmeemmemmeemeeee
6-9 $38353001 HWFLFRINLT e
<ER=#HA>

6 J80716001 1]BY INDD3200-G | emeemmemememeeeee

6-9 $38353001 1FeFFESNNLT e
<FOR “SINGLE PHASE 110V” >

6 J80708001 | [———— — CONTROL BOX ASSY, NDD 1110-H e

6 J80719001 | ] [ S—— - CONTROL BOX ASSY, NDD 1110-G e
<FOR "SINGLE & THREE PHASE 220V" >

6 180709001 | ] CONTROL BOX ASSY, NDD 3220-H %

6 J80720001 1] CONTROL BOX ASSY, NDD 3220-G Pisd
<FOR "SINGLE PHASE 230~240V" >

6 180717001 | [ [ — CONTROL BOX ASSY, NDD 1230-H Phe

6 180721001 | ] P — CONTROL BOX ASSY, NDD 1230-G bas
<FOR "SINGLE PHASE 230V" CE Spec.>

6 J80710001 | —— — CONTROL BOX ASSY, NDD 1230EH P

6-1 102732001 L E— — FRONT COVER, NDD

6-2 JO0155001 ) [ —— — SCREW, PAN (S/P WASHER) M4X30

6-3 J02730001 | [ — — TOP COVER, NDD

6-4 J02731001 | E—— — UNDER COVER, NDD

6-5 215081001 2 SCREW, PAN (5/P WASHER) M4X10

6-6 062401063 [ P — SCREW, PAN M4X10

6-7 028040245 e WASHER, SPRING 2-4

6-8 025040173 ) (S WASHER, PLAINS 4

6-9 $38352001 L[] S —— - LABEL, ELEC. SHOCK 4 LANG.

6-10 | —mmemeeeeeeee- ) S — — NAME PLATE

6-12 101411001 2| — SCREW, PAN (S/P WASHER) M4X50

6-13 203878003 1 |—mrr— WASHER, INTOOTH 4

6-14 414959001 |} B WIRE CLIP

6-15 228295001 3oo— - HOLDER, KGLS-65

6-16 229017001 L[] e — — SCREW, PAN (S/P WASHER) M4X10

6-17 J00494001 2 SCREW, PAN (5/P WASHER) M4X10

6-18 J00494001 2| — SCREW, PAN (S/P WASHER) M4X10

6-19 102733001 | ] e —— — NUT PLATE, M4

6-20 102826001 1 CABLE CLIP, 1-0353

6-21 228295001 | | e ——— — HOLDER, KGLS-6S

6-22 J02858001 ] S —— - CABLE CLIP, D3-0534

6-23 229017001 [ S ——— — SCREW, PAN (S/P WASHER) M4X10

6-24 229017001 | B — SCREW, PAN (S/P WASHER) M4X 10

6-25 229017001 L E—— — SCREW, PAN (S/P WASHER) M4X10

¥¢ Ref.No.6, N0.6-33, N0.6-33-1 DEBSAIE. X — LT L — M(Ref.No6-10) DEIE AMBLA L, TETFEL, BEH “PHLIL “ DES (L.
MREDOKEHN "H  OFREE TENT &V, BEXF "peHO " NIBAR. BREVFENF "G " OWMAETETFE L,
¢ Check the type of name plate (Ref No. 6-10) before ordering Ref No.6, No. 6-33 and No. 6-33-1 parts. If the name plateisa “ PHOOC “, name

plate, order the parts which have “ H “ at the end of the part name. If the name plateisa ” PGIID “ name plate, order the parts which
have “ G ” at the end of the part name.

7% Vor dem Bestellen der Teile Nr.6, Nr.6-33 und Nr.6-33-1 missen Sie das Schild mit der Maschinenbezeichnung (Nr. 6-10) Gberprifen. Bei
einem “PHLIT “-Schild mussen Sie die Teile bestellen, deren Bezeichnung am Ende ein ” H ™ hat und bei einem “ PGCIC] “ -Schild miissen
Sie die Teile bestellen, deren Bezeichnung am Ende ein ” G “ hat.

Yt Vérifier le type de la plague de nom (Ref No. 6-10) avant de commander les piéces de Ref. No. 6, No. 6-33 et No. 6-33-1.Si la plaque de nom
estune plaque " PHO[I 7, commander les piéces possédant un “ H “ 4 |a fin du nom de piéces. Si la plaque de nom est une plaque “ PGLI
", commander les piéces possédant un” G “ 4 la fin du nom de piéces.

7% Verificar el tipo de placa de nombre (no. de ref. 6-10) antes de ordenar las partesno. de ref. 6, 6-33 y 6-33-1. Si la placa de nombre es del tipo
“PHLICI ”, ordenar las partes que tengan una” H ” al final del nombre de parte. Si la placa de nombre es del tipo "PGLIC] ”, ordenar las
partes que tengan una” G “ al final del nombre de parte.

117-S10-502



Q2.3 bAa—JIK vy 7 ZAEHR/ Control box mechanism / Schaltkasten

/ Mécanisme du boftier de contréle / Mecanismo de la caja de controles

117-S10-502

-37-



Q2.3 bE— Ky 7 XA/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY = e NAME OF PARTS RM
6-26 228295001 2] HOLDER, KGLS-65
6-27 101892001 [ [ER—— - HOLDER, KGPS-65
6-28 229017001 2| - SCREW, PAN (S/P WASHER) M4X10
6-29 J02825001 | ] EEESSE———— REPEATE CABLE TIE, RF140
6-31 J02729001 L R - EMC CORE, E2130MRC
6-33-2 J80712001 | (S —— POTENTIOMETERSET
6-33-3 037301016 2 |- - TAPPING SCREW, PAN V M3X10
6-34 J00353001 K | P—— - SCREW, PAN (S/P WASHER) M5X14
6-35 J80713001 Ll e - PCB ASSY, CONTROL
50 234618001 3| - BOLT, M8X65
51 021080206 3|——e NUT, 2 M8
52 025080336 ] S — - WASHER, PLAINLS8
53 028080246 ] [S— — WASHER, SPRING 2-8
54 S03816001 2| - WOOD SCREW, M4.5X16
55 200190001 5 |- - STAPLE
6-33 J80711001 L B - TRADLE UNIT ASSY, H by
6-33-1 102742001 L F S —— TRADLE SUB ASSY, H w
6-33 180718001 | | [ —— TRADLE UNIT ASSY, G PAe
6-33-1 103006001 | ) [ — TRADLE SUB ASSY, G ¥7
<FOR”110V" >
6-11 102724001 L e — TRANSFORMER
6-36 J80714001 | [ [S— - PCB ASSY, POWER NDD 1-120V
<FOR “220~240V" >
6-11 J02723001 1] — TRANSFORMER
6-36 J80715001 L B — — PCB ASSY, POWER NDD 3-240V
<FOR "Max. 230V" >
6-30 102726001 | [ (S — FIXED RESISTOR, M
6-32 102725001 [ —— EARTH INDUCTOR
<FOR "SINGLE PHASE 230V” CE Spec.>
6-32 102775001 [ [S———— — EARTH INDUCTOR
AT a E&E T “OPTION PARTS”
<FOR ”“Standing operation” >
60 J02953001 | | [ —— FOOT PLUG ASSY

¢ Ref. No.6, N0.6-33, N0.6-33-1 DR L. T — LT L — h(Ref.No.6-10) DRIZ % FB L 7~ .

BREOKEN "H  OWRETELT IV, HEgHF"p6HO " DHER. BEAENKEN "G  DWEETEITT AL,
W Check the type of name plate (Ref No. 6-10) before ordering Ref No.6, No. 6-33 and No. 6-33-1 parts. If the name plateisa “ PHCIJ ”, name
plate, order the parts which have “ H ” at the end of the partt name. If the name plateisa “ PGII[] “ name plate, order the parts which
have ” G ” atthe end of the part name.
¥¢ Vor dem Bestellen der Teile Nr.6, Nr.6-33 und Nr.6-33-1 missen Sie das Schild mit der Maschinenbezeichnung (Nr. 6-10) Gberpriifen. Bei
einem "PHIO ”-Schild missen Sie die Teile bestellen, deren Bezeichnung am Ende ein ” H ” hat und bei einem " PG ] “ -Schild massen
Sie die Teile bestellen, deren Bezeichnung am Ende ein “ G “ hat.
¥ Vérifier le type de la plague de nom (Ref No. 6-10) avant de commander les piéces de Ref. No. 6, No. 6-33 et No. 6-33-1. Si la plaque de nom
estune plaque “ PHOILT ", commander les piéces possédant un ” H ” & la fin du nom de piéces. Si la plaque de nom est une plaque ” PG
", commander les piéces possédant un” G ” 4 la fin du nom de piéces.
¥ Verificar el tipo de placa de nombre (no. de ref. 6-10) antes de ordenar las partes no. de ref. 6, 6-33 y 6-33-1.Si la placa de nombre es del tipo
"PHCIO ”, ordenar las partes que tengan una” H “ al final del nombre de parte. Si la placa de nombre es del tipo “PGI “, ordenar las
partes que tengan una” G ” al final dei nombre de parte.

-38-
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R.EH 2o v FEEZR(EF T3 2 EB5H)/Knee switch mechanism (Optin parts)
/ Knieschalter (Sonderzubehor) / Mécanisme de interrupteur de genou (Piéces en option)
/ Mecanismo del conmutador de rodilla (Piezas opciona)
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117-510-507

S. W#Ez X 1 v F B3R / Quick reverse switch mechanism / Umkehrschalter
/ Mécanisme de interrupteur de marche arriére rapide
/ Mecanismo del conmutador de inversién répida

117-51C-508



R. EH XA v FBE (F 7 3 > 884) / Knee switch mechanism (Optin parts)
/ Knieschalter (Sonderzubehdr) / Mécanisme de interrupteur de genou (Piéces en option)
/ Mecanismo del conmutador de rodilla (Piezas opciona)

-40-

REF.NO. CODE a7y B2 A1 NAME OF PARTS RM
1 $25457001 HeFRIYF7 3 KNEE LIFTER SWITCH ASSY
1-1 142026003 1He¥rR1vF2737 KNEE SWITCH SHAFT
1-2 $25458001 HeFRIYFa7To94 KNEE SWITCH SHAFT BRACKET
1-3 017081616 1{#1L r8X16 BOLT, M8X 16
1-4 $25347001 HesFT75 2 Ry KNEE LIFTER PLATE STOPPER
1-5 017060816 1{# L k6X8 BOLT, M6X8
1-6 $07027001 HesF x4y FrUYE 14 KNEE LIFTER SWITCH PLATE
1-7 062401006 | 4|+~24x10 SCREW, PAN M4X10
1-8 025040233 | 4lesvHzFawa WASHER, PLAIN M 4
1-9 028040243 | 4|1 zv¥Hz2a WASHER, SPRING 2-4
1-10 021400164 | 4|V k1324 NUT, 1 M4
1-11 $31938001 1NX4YyFa-rs 3 SWITCH CORD ASSY
1-11-1 $31939001 7Y rRIYF73 FOOT SWITCH ASSY
1-11-2 146046000 2|10 a%04% NYLON CONNECTOR
1-11-3 146194000 1+s0>a%78— NYLON CONNECTOR
1-12 149799000 1121575 BEAD BAND (S)
2 034422503 4|+ HSFE7 2 T8.1X25 WOOD SCREW, FLAT M4.1X25
117-510-507
S. FE X 1 v FEFE / Quick reverse switch mechanism / Umkehrschalter
/ Mécanisme de interrupteur de marche arriére rapide
/ Mecanismo del conmutador de inversion rapida
REF.NO. CODE [qQTy B XA NAME OF PARTS RM)
1 $38747001 1R7ZF1I—58%73 REVERSE ACTUATOR ASSY
1-1 $32902101 1RAAYFH4T REVERSE SWITCH SUPPORT
1-2 $32903000 1RRAYF Ao REVERSE SWITCH BRACKET
1-3 $32904000 HWWPoF21z—42— ACTUATOR
’ 1-4 $32905000 1R Y F % SPRING, REVERSE SWITCH
1-5 $38748000 1RRIYF7 3 REVERSE SWITCH ASSY
1-6 060300606 117314 > K3x6 SCREW, BIND M3X6
2 062400616 2|F N MaX6 SCREW, PAN M4X6
117-S10-508



T. (TBESBEE (+ 7 3 > 8&) / Attachment set (Optin parts)
/ Anbausatz (Sonderzubehor) / Jjeu d’accessoires (Piéces en option)
/Juego de fijacion (Piezas opciona)

117-S10-940

-41-



T. fTEEERR (4 7 2 3 > 88&) / Attachment set (Optin parts)
/ Anbausatz (Sonderzubehdér) / Jeu d’accessoires (Piéces en option)
/Juego de fijacién (Piezas opciona)

REF.NO. CODE |qTy T NAME OF PARTS RMY

1 183955001 PR P2 VK &N LOWER THREAD DETECTOR SET
1-1 538661001 I PEE S VA /A LOWER THREAD DETECTOR ASSY
1-1-1 538662001 ey —rUYysr7L—+ SENSOR SET PLATE
1-1-2 S38663000 1|E>Z Ky L /4K 73 PIN DRIVING SOLENOID ASSY
1-1-3 $38665000 1|RF7F34x-2 POTENSION METER
1-1-4 062300616 2|F~Nam3xs SCREW, PAN M3X6
1-1-5 538667001 17 F7Ln~ DRIVING LEVER
1-1-6 012400436 2|7+ EZaxa SET SCREW, SOCKET (FT) M4X4
1-1-7 $38668001 1N\ 2AZ14-93 SLIDER ASSY
1-1-7-1 S$38671000 1\ resaves DETECT PIN
1-1-7-2 014300335 77K 33x3 SET SCREW, SOCKET (CP) M3X3
1-1-8 538672001 N2 8 -1 F SLIDER GUIDE
1-1-9 062350416 2|7 ~33.5x4 SCREW, PAN M3.5X4
1-1-10 $38673000 e HA K PIN GUIDE
1-1-11 062351216 2{F~N335X12 SCREW, PAN M3.5X12
1-1-12 538674001 1 RF>2o3L—-2 3 POTENSION LEVER ASSY
1-1-12-1 538689001 TERFoo3 L —~R-2 POTENSION LEVER BASE
1-1-12-2 $38690000 1|RKF>v3L/A— POTENSION LEVER
1-1-12-3 062400816 1}+~134axs SCREW, PAN M4X8
1-1-12-4 025040236 HWe>¥HxFz34 WASHER, PLAIN M 4
1-1-12-5 028040246 1IN YFH %24 WASHER, SPRING 2-4
1-1-13 012400436 117+ Ee5axa SET SCREW, SOCKET (FT) M4X4
1-1-14 S38675001 BEZE G-Vl WRE LOWER THREAD SENSOR SET PLATE
1-1-15 062400616 21+ ~N2aMaxe SCREW, PAN M4X6
1-1-16 $38676000 THresavsnn— DETECT COVER
1-1-17 062350416 4]+~N33.5X%a SCREW, PAN M3.5X4
1-2 062500816 2|+ ~35x8 SCREW, PAN M5X8
1-3 $38677050 1NF2or14a3-F7 32 CONNECTING CORD ASSY
1-4 062350416 1|#~335x4 SCREW, PAN M3.5X4
1-5 340400001 Ll A= A S BEAD BAND
1-6 525780001 L B &2 BOBBIN CASE ASSY

<FEKEHA> <FOR “Shin-gosen” >
2 183910001 1R 272 IrA VAT AVE SV N PARTS SET FOR NEW SYNTHETIC FABRIC
2-1 S$35775310 1{/VVJDBXINS#107 2 NEEDLE ASSY (DBX1 NS#10)
2-2 S35776101 1IN o1 2AB14M NEEDLE PLATE AB14M
2-3 502748001 I E AV FAV:} FEED DOG (AB)
2-4 $35777001 AR E e o AR PRESSER FOOT ASSY
2-5 S$35779001 A TFIvEVRTY 2 PRESSER REGULATING SCREW ASSY
2-5-1 $35780001 1NAHTFIvey 2y PRESSER REGULATING SCREW
2-5-2 $35781001 A7 IYFIVEYERT PRESSER BAR PRESSURE REGULATIN G SCREW
2-5-3 535782001 1A I 7Y eI TSHF— PRESSER BAR PRESSURE GAUGE
2-5-4 $35783001 1AYTZTFIILIYNZ PRESSER REGULATING SPRING
2-6 147514001 LR E s A3 PRESSER SPRING
2-7 $35784901 HWas v oH<RPATY 2 ROTARY HOOK BOX ASSY (RP)
2-8 $35786001 AP r7523Y CAP SCREW
2-9 535788001 HESFETPE P F A UPPER TENSION REGULATOR ASSY
2-9-4 100399001 RGN URAE: SPRING
2-9-7 115188001 1M1 brF3 o TENSION SPRING

<KEEHWIH> < FOR "Threasd tension checking” >
3 183922001 1 o3oF—TeY b TENSION GAUGE SET
3-1 S$36745001 HWrrovarvr—o TENSION GAUGE
3-2 S36746001 Hreovassr—vr—-xs3 TENSION GAUGE CASE ASSY
3-3 142443001 HERTY¥7T219X52 SCREW DRIVER, 1.9X52

-42-
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U.%3A1 v k(73 8&)/Thread wipper set (Optin parts)

/ FEadenwischvorrichtung (Sonderzubehér) / Mécanisme de tire-fil (Piéces en option)
/ Mecanismo del limpiador de hilo (Piezas opciona)

117-510-941
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U.RIA vy b (7332 85) /Thread wipper set (Optin parts)
/ Fadenwischvorrichtung (Sonderzubehér) / Mécanisme de tire-fil (Pieces en option)
/ Mecanismo del limpiador de hilo (Piezas opciona)

_44-

REF.NO. CODE Q'TY ErAA NAME OF PARTS RM
1 183956001 HIE G VAL S SV N THREAD WIPPER SET
1-1 183957001 BEATAY A A THREAD WIPPER ASSY
1-1-1 S41209051 A RNSTVYL /AR THREAD WIPPER SOLENCID ASSY
1-1-2 S$41206001 IR VACE FAL THREAD WIPPER SPRING
1-1-3 S41205001 1HesH¥Hx WASHER, PLAIN
1-1-4 $25449101 UL /AR YUY SOLENOID SETTING PLATE
1-1-5 062300616 3{+~NaM3X6 SCREW, PAN M3X6
1-1-6 140647101 1a—ra4zx CORD HOLDER
1-1-7 062300616 1[+#~Xam3xs SCREW, PAN M3X6
1-1-8 062300616 2|+ ~am3x6 SCREW, PAN M3X6
1-1-9 $33610001 e soqFHN~ SOLENOID COVER
1-1-10 060400516 {784 > FMaxs SCREW, BIND M4X5
1-1-11 S41207000 1 ax—w-d4 SPACER RUBBER
1-2 S$33609001 PPN WYL SOLENOID SETTING BRACKET
1-3 062401016 2|#~zax10 SCREW, PAN M4X10
1-4 062400616 2|+ ~zamaxs SCREW, PAN M4X6
1-5 026040236 2ieSHFH R IHF4 WASHER, PLAIN 4
1-6 183891001 N MNS1T243 THREAD WIPPER SHAFT ASSY
1-6-1 $25451001 WA MNSAT Y9514 THREAD WIPER SUPPORT
1-6-2 $25452001 WA MNSev3953 THREAD WIPER CRANK ASSY
1-6-3 048040342 1|~ 2 TE4 RETAINING RING, E4
1-6-4 525454001 1ty bHS5— SET SCREW COLLAR
1-6-5 $25279001 72k A7HEIM355 SET SCREW, (CP) M3.5-5
1-6-6 S02678001 L A ATIAE:S SPRING
1-6-7 525455001 Hrbnssovr THREAD WIPER ROD
1-6-8 048030342 1{rXTE3 RETAINING RING, E3
1-6-9 110735002 BPEES WASHER
1-6-10 S03677001 VRS WASHER
1-6-11 146288001 1T NS T7HS— THREAD WIPERSTUD COLLAR
1-6-12 060400516 1731 > FMaxs SCREW, BIND M4X5
1-6-13 149097000 Hfamr -+ SHEET
1-7 018400836 2({7+EN raxs BOLT, SOCKET M4X8
1-8 $25456001 11739 vE> PLUNGER PIN
1-9 S02681001 IR T THREAD WIPER
1-10 $25456001 2{75>ovE PLUNGERPIN

117-510-941



V. SRHET FAENER (F 7 2 3 2 BB / Presser foot lifting solenoid set (Optin parts)
/Solenoidsatz fur die anhebung des stoffdrickerfuBBes (Sonderzubehor)
/ Conjunto aéreo del levantador del pie (Piéces en option)
/ Conjunto solenoide del levantador (Piezas opciona)

!
L

1-1-1-4—j 1-1-1-5
i
5 |

K

(8=

—
[}

w

e
i

~

| |
1-8-4 1-8-5

™
1-8—5‘——5
=D

117-310-243
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CERGRT EAEMR (4 723 2 BRER) / Presser foot lifting solenoid set (Optin parts) /

solenoidsatz fiir die anhebung des stoffdriickerfuBes (Sonderzubehér) / Conjunto aéreo del
levantador del pie (Piéces en option) / Conjunto solenoide del levantador (Piezas opciona)

REF.NO. CODE Q'TY Er XA NAME OF PARTS RM
<BAA vy Fit> <With "Knee switch assy” >
1 183959001 1NFLIFHIFHFELY bA PRES. FOOT LIFTERSOL. SETA
<BASvFE> <With-out "Knee switch assy” >
1 183960001 1WFoIAH94ITF74H5EY b8 PRES. FOOT LIFTERSOL.SETB
1-1 $38800001 1"WFo o475 32 PRESSER FOOT LIFTER SOL. ASSY
1-1-1 $38801051 1WAHYITFHFIL /A RT3 PRESSER FOOT SOLENOID ASSY
1-1-1-1 516625050 TTAXKYIN= RUBBER STOPPER
1-1-1-2 S$16626151 HFHx WASHER
1-1-1-3 154730051 1|~ x7E15 RETAINING RING, E15
1-1-1-4 $38803050 1i8a— K1007 2 B-CORD ASSY, 100
1-1-1-5 $38804050 1lwa—Fr1007 3 W-CORD ASSY, 100
1-1-2 $33626001 b /A FrREg149 32 PRES. FOOT LIFT. SOL. BRACKET ASSY
1-1-2-1 S$25353000 HWASITFHFIL /A REA PRES. FOOT LIFT. SOL. BRACKET
1-1-3 S$16625000 HITLZX MY = RUBBER STOPPER
1-1-4 062061416 3iF~a6x14 SCREW, PAN M6X14
1-1-5 $16630001 =% PIN
1-1-6 048050142 2| AT 3CS RETAINING RING, C5
1-1-7 S$25354101 1| A4 T7H5YF PRESSER BAR LIFTING LEVER
1-1-8 062501416 1{+~as5x14 SCREW, PAN M5X14
1-1-8 $25355001 WA TITTFHFTY PRESSER FOOT LIFTING SHAFT
1-1-10 $25356001 1| AH TP 1% PRESSER FOOT LIFTING PLATE
1-1-11 $25307001 HPEE SCREW, M5
1-2 $25357101 1Az 7H5LHn> PRESSER FOOT LIFTING ROD
1-3 $25281001 2(8>%xTs SHOULDER SCREW, M5
1-4 025080132 3les¥Hx Y8 WASHER, PLAINS 8
1-5 028080242 (/3% Y Hx2-8 WASHER, SPRING 2-8
1-6 018082522 3|7+ K r8x2s BOLT, SOCKET M8X25
1-7 $30319001 225U K STUD
<ty bAE> <FOR"SetA” >
1-8 $25457001 et X1vyF732 KNEE LIFTER SWITCH ASSY
1-8-1 142026003 NeFX4UFa7o7 KNEE SWITCH SHAFT
1-8-2 $25458001 NWEYRAYFRERTFIII9y KNEE SWITCH SHAFT BRACKET
1-8-3 017081616 1{£L F8x16 BOLT, M8X16
1-8-4 $25347001 HeEFF7FX by KNEE LIFTER PLATE STOPPER
1-8-5 017060816 1{HIL F6X8 BOLT, M6X8
1-8-6 S07027001 HNeFXALUYF MY U144 KNEE LIFTER SWITCH PLATE
1-8-7 062401006 41+ ~34X10 SCREW, PAN M4X10
1-8-8 025040233 LlesSH¥HxF154 WASHER, PLAINM 4
1-8-9 028040243 4Nz HFHx2-4 WASHER, SPRING 2-4
1-8-10 021400164 4|{+v p11a NUT, 1 M4
1-8-11 $31938001 1M24YyFa-FKs3 SWITCH CORD ASSY
1-8-11-1 $31939001 H AR VS A 27N FOOT SWITCH ASSY
1-8-11-2 146046000 2|Froraxv 2 NYLON CONNECTOR
1-8-11-3 146194000 1|+ra>a%x782— NYLON CONNECTOR
1-8-12 149799000 HEE VA BEAD BAND (S5)
1-9 034422503 4|+ ¥ 5T %2T4.1X25 WOOD SCREW, FLAT M4.1X25
1-10 200190001 212F YT STAPLE
117-510-943




W . £ — Z @&/ Motor mechanism / Motor / Mécanisme du moteur/ Mecanismo del motor

l
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W . F — 4 81% / Motor mechanism / Motor / Mécanisme du moteur / Mecanismo del motor

REF.NO. CODE Q'TY ELXAa NAME OF PARTS RM
<100~240VH > <FOR “100V~240V" >

J80625001 1|DD7100E -4 %7 2 DD7100 MOTOR ASSY

1-4 J02806001 o — STATOR ASSY, DD7100

1-1 102804001 B B ROTOR, DD7100 #2

1-2 076202801 | | E———— - BALL BEARING, 620272

1-3 203684001 1 |- WASHER, WAVE M 0.3X27.5X34.9

1-5 102790001 [ ——— DD BRACKET (F), #2

1-6 102791001 | [S—— DD FRAME COLLAR (A), #2

1-7 J02792001 1 —— DD BRACKET (A), #2

1-8 J02793001 ) [ — DD BEARING SUPPORT

1-9 102794001 . (S SCREW, PAN (S/P WASHER) M4X95

1-10 J02795001 L SCREW, PAN (S5/P WASHER) M4X115

1-11 180704001 [ MR SENSOR ASSY, #2

1-12 229017001 P SCREW, PAN (S/P WASHER) M4X10

1-13 062401063 ) (S - SCREW, PAN M4X10

1-14 028040245 | I P — — WASHER, SPRING 2-4

1-15 025040173 1 —————— WASHER, PLAINS 4

1-16 180705001 | [ E Bi DRUM ASSY, #2

1-16-1 014400522 2 | e — SET SCREW, SOCKET (CP) M4Xx5

1-17 J80706001 1 f-mr—— NDD ENC PC;B ASSY

1-18 229017001 2 e— SCREW, PAN (S/P WASHER) M4X10

1-20 102815001 1| PULLEY ASSY, DD7100 #2

1-20-1 014060832 p.J SO SET SCREW, SOCKET (CP) M6X8

1-21 102802001 [ [ — TOP COVER

117-510-650



X . E&MER / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/Mecanismo del equipo de alimentacidn de corriente
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X . BE5EAR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I’'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE Q'TY B2 XA NAME OF PARTS RMVI
1 J02839001 1|F>swo 21100V e
2 103008001 [ SWITCH ASSY, 2P110V
3 J02841001 L B ———— SWITCH ASSY, 2P120V OCR
4 J03000001 L B . SWITCH ASSY, 2P120V CA
5 J03001001 . SWITCH ASSY, 2P120V OCR CA
6 102844001 L] e —— SWITCH ASSY, 2P240V
7 J03003001 | [ L ——— SWITCH ASSY, 2P240V AU
8 103002001 ) [ P SWITCH ASSY, 2P240V OCR
9 102843001 | e —— PLUG ASSY, 2P240V
10 J02837001 1[5 sw? 23-240v SWITCH ASSY, 3P240V
11 102842001 L SWITCH ASSY, 3P240V OCR
12 103004001 L] B SWITCH ASSY, 3P240V CA
13 J03005001 L} e —— SWITCH ASSY, 3P240V OCR CA
K EROBRE. THAIRE—BRTRIEITLTIFTAL,
¥ Check the replacement parts product number in the Different parts fist before ordering the above parts .
3 Kotrollieren Sie vor dem Bestellen der obenstehenden Teile die Ersatzteiinum merin der anderen Teileliste.
> Vérifier le numéro de piéces avant de commander les piéces cidessus.
% Verificar los nombres de las partes de requesto en la Lista de partes diferentes antes de ordenar las partes de arriba.
Sp1. fE4RAIERSE—E 5% / DIFFERENT PARTS LIST/ ZUBEHORLISTE
/ LISTE DES PIECES ACCESSOIRES / LISTA DE PIEZAS ACCESORIAS
FLaF A1y F I SWITCH ASSY
H 18 /Single phase =#E /Three Phase
REF. NO.
100V 110V 220V 230V 240V 230V CE 200V 220V
X-1 J02839001 - --- -—- --- - --- -
X-2 - J03008001 - --- - -— - ---
X-3 102841001
OCR
X-4 103000001
Canada
X-5 - JO3001001 -— - --- -—- -— ---
Canada OCR
X-6 --- -— 102844001 «— « <« -- -~
X-7 — 103003001
Australia
X-8 - - J03002001 €« €« - -— -
OCR
X-9 102843001 — — «
X-10 - - - - - -—- J02837001 <«
X-11 ~=- —— -—- - o -—- - 102842001
OCR
X-12 — 103004001
Canada
X-13 - - - -— -— - - J03005001
Canada CCR
117-S10-515
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. {TESEER / Accessories / Zubehdr / Accessoires / Accesorios

0 <FOR”-15">
10
“‘\‘\\ ,,7‘)';2})\

<FOR "EXPORT >
S
I
I
| E
I
I f
| 5 [
| fi\ |
ST
N
52
,///\ I
S

ORESOHMRIEETIZIEFHNET,

© The detaiis of included accessories are subject to change.

© Anderungen in der Aufsteilung der Mitgelieferten
Zubehore sind vorbehalten.

© Les détails des accessoires inclus sont sujets & des changements.
© Los detalles des accesorios incluidos pueden variar.

P4 e A
117-810-270



Z . {HESRER / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE Q'TY Er o NAME OF PARTS
3 517774001 1&xv=7247x250 SCREW DRIVER, 4.7X250
50 114483002 IR i G Rk OILER ASSY
51 154702101 B EE O P OIL TANK
53 $02763302 114 27547 22DR COTTON STAND ASSY 2DR
53-1 156112003 1asand47n COLUMN PIPE (D)
53-2 S02777001 1|/x170%x ¥ &Y b8 PIPE (D) SCREW SET (B)
53-2-1 150206002 1e>¥#Hx186 WASHER, PLAIN 16
53-2-2 538648001 116775 bus8 NUT, U5/8-28
53-2-3 150174000 1a5axvyyr COLUMN CAP
53-2-4 S01005000 2|1 haFdA RUBBER WASHER
53-3 150172003 HEFZNAT 4 COLUMN PIPE
53-4 150106003 1as4avy31ora3 COLUMN JOINT ASSY
53-4-1 062501406 2| ~3s5Xx14 SCREW, PAN M5X14
53-4-2 021500106 211257V ks NUT, 1 M5
53-5 150174000 1M2asaxvyr COLUMN CAP
53-6 502778002 MNRT—kd -2 SPOOL HOLDER 2
53-7 S02780001 12T —xT€Yr2 SPOOL SCREW SET 2
53-7-1 150173002 2|27 -4 SPOOL SHAFT (B)
53-7-2 028050246 2(8xH¥HR2-5 WASHER, SPRING 2-5
53-7-3 021500106 411324+ +s NUT, 1 M5
53-7-4 $37037001 1#F N3k 5 H#5x32 SCREW, PAN (P WASHER) M5X32
53-7-5 S$37038001 1|+ ~NIESHs5X14 SCREW, PAN (P WASHER) M5X 14
53-8 150180001 2im 5 %S SPOOL STAND BASE
53-9 150182000 2127 -2y k SPOOL MAT
53-10 126863001 2|1R7=noy 3 SPOOL CUSHION
53-11 502786002 ALY RN H—232 THREAD HANGER ASSY 2
53-12 S02747001 T« basx SPRING
105 183814001 1=y 3z PARTS ASSY
105-1 142443001 1% %7319x52 SCREW DRIVER, 1.9X52
105-2 118837001 12T %7 33.4X70 SCREW DRIVER, 3.4X70
105-3 100887001 1|z /¥+8x9 WRENCH, 8X9
105-4 146049001 VR v FEy 242 HEXAGONAL WRENCH, 2
105-5 142721001 11671 7Ky 2343 HEXAGONAL WRENCH, 3
105-6 S06055009 1=25s HEAD REST (S)
105-7 107780001 {275+ 10x12 WRENCH, 10X12
<FOR"-OIO1">
8 S$35775309 17V DBXINS#97 3 NEEDLE DBX1 (NS#9) ASSY
8 $37061309 1]/7 1) DPXSNS#9% 2 NEEDLE DPX5 (NS#9) ASSY
10 146290001 3|RES BOBBIN
<FOR”-O[J3">
8 100265431 1122 >nYDpBX1#117 3 NEEDLE DBX1 (#11) ASSY
8 107415411 122> UDPXS#117 32 NEEDLE DPX5 (#11) ASSY
10 146290001 3iRES BOBBIN
<FOR”-OO5">
8 100265442 11232 YDBXT1#224 3 NEEDLE DBX1 (#22) ASSY
8 107415422 1122 ntppxs#227 2 NEEDLE DPXS5 (#22) ASSY
10 117132001 3[KE BOBBIN
<EHRA> <FOR "JAPAN ONLY" >
27 143882001 AR R e Bt
28 143910009 PR v N3R5 %, = I A EECerrer -
29 525470000 | 2|byFv%TA  <EHEE> |-
30 $25470002 21b970%TL  <T—U—{fll> |-
31 109714000 1 N -
<#LH> <FOR "EXPORT" >
34 183945001 | [} (— RUBBER HINGE ASSY
52 144222001 | S— HEAD COVER

RM

-52-
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Sp2 . {T1EAIERSE—E R / DIFFERENT PARTS LIST /ZUBEHORLISTE / LISTE DES PIECES ACCESSOIRES

/LISTA DE PIEZAS ACCESORIAS
{+#% / Specification
a2t | oCs -0Os
NAME OF PARTS hm;ﬁ%ﬂjﬂ TR S
REF.NO. e A1 INA / For Thin& | or Medium | /For Thick
D’ﬁc"““'tf}l Thick Materials
sew materials Materia}s
C-12 U NEEDLE BAR 514811001 «— soz81100t | |
$14815001 « -
c-18 332y /NEEDLE $35775009 100265031 100265042
pBX1 (NS#9) DBX1 (#11) DBX1 (#22)
$37061009 107415011 107415022
oPxs (NS#9) DBX1 (#11) DPXs (#22)
c-22 S\ 1% /NEEDLE PLATE $38760001 145371001 147245001
111859301 111859301 150792001
-3 TYIFSoEYRY $35779001 | $31012001 -
/ PRESSER ADJUST SCREW
-5 F4# T /%% /PRESSER SPRING 147514001 $13561101 141728001
o-7 A4 T 5 3 /PRESSER FOOT ASSY $35777001 153037201 145157101
$38190001 $36902001 150789101
- - $36903001
E-79 +4 /5 /EEED DOG $02748001 $02742001 $02743001
503885001 111860101 150793001
H-14 SEATAA S02602001 - 159324001
/BOBBIN CASE HOLDER POSITION
BRACKET
fHo16 ==~ v 777 /ROTARY HOOK ASSY S06106001 502602101 148846001
Ho18 == /BORBIN 146290001 «— 117132001

-53-
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Sp3 . {H4£RIERG—E % / DIFFERENT PARTS LIST / ZUBEHORLISTE / LISTE DES PIECES ACCESSOIRES
/ LISTA DE PIEZAS ACCESORIAS

2% & /Singie phase =8/ Three Phase
REF. No I Name of Parts 100V 110V 220V 230V 240V 230V CE 200V 220V
Qz2-6 CONTROL 80X J80707001 | J80708001 | J80709001 | JBO717001 | J8O717001 | JBO710001 | 180716001 | 180709001
A NDD1100-G | NDDT110-H | NDD3220-H | NDD1230-H | NDD1230-H | NDD1230EH | NDD3200-6 | NDD3220-H
_______________________:__-- J80719001 | J80720001 | 180721001 | 180721001 - - 180720001
NDD1110-G | NDD3220-G | NDD1230-G | NDD1230-G NDD3220-G
Q2-6-11 TRANSFOMER 102724001 | J02723001 « €« « 102723001
<1107120V > <220/230V> <220/230W >
Q2-6-17 | screw 00494001 «— « « ~ 100494001
Q2-6-30 FIXED RESISTOR --- 102726001 <« «— « « --- 102726001
Q2-6-32 EARTH --- J02725001 «— « « 102775001 - 102725001
INDUCTCR
Q2-6-33 TREADLE UNIT - 180718001 <« « « <« - J80718001
”,{7 _Assv SRR O SRS SRS SN SR R
B ) TREADLE UNIT - J80711001 <« «— <« <« - 180711001
f:" ASSY, H
Q2-6-33-1 | treanLe sus J03006001 €« <« S« « - J03006001
| SEAC N RSSO I IO S SR S ]
TREADLE SUB ——- 302742001 <« «— «— €« - 102742001
‘/L’ ASSY, H
Q2-6-35 PCB ASSY, -— J80713001 <« «— « « - 180713001
CONTROL
Q2-6-36 PCB ASSY, - j80714001 | 180715001 « «— « --- 180715001
POWER
Q2-60 FOOT PLUG ASSY J02953001 «— «— «— « 402953001
<QOPTION >
37 Ref No.Q2-6, Q2-6-33, Q2-6-33-1 DETRE. 35N — I DR — LT L — h (Q2-6-10)DEEZFAB LA L. &
EXFEW, BN "PHOC "0DH2 3., BEEOFEN "H” OBEF TENXT &V, BEgrrpeOO”

DEFER. BELZOXEN "G"OXRZETETTT AL,

<% Check the type of name plate (Q2-6-10) on page 35 before ordering Ref No. Q2-8, Q2-6-33 and Q2-6-33-1 parts.
Ifthe name plateisa ” PHL_ [ ” name piate, order the parts which have “ H ” at the end of the part name.

If the name plateisa ” PG ” name plate, order the parts which have “ G ” at the end of the part name.

37 Vor dem Bestellen der Teile Nr.Q2-6, Q2-6-33 und Q2-6-33-1 mussen Sie das Schiid mit der
Maschinenbezeichnung (Q2-6-10) auf Seite 35 Gberprifen. Bei einem "PH ”-Schild mussen Sie die Teile
bestellen, deren Bezeichnung am Ende ein ” H ” hat und bei einem “ PG * -Schild mussen Sie die Teile
bestellen, deren Bezeichnung am Ende ein “ G “ hat.

¥r Vérifier le type de la plague de nom (Q2-6-10) & la page 35 avant de commander les pieces de Ref. No. Q2-6,
Q2-66-33 et Q2-6-33-1.Si la plaque de nom est une plaque “ PH_ 1 *, commander les piéces possédant un
“H" &lafindunom de piéces. Si la plague de nom est une plaque " PG ", commander les piéces possédant
un” G " la fin du nom de piéces.

3% Verificar el tipo de placa de nombre (Q2-6-1 0) en la pagina 35 antes de ordenar las partes no. de ref. Q2-6,
Q2-6-33y Q2-6-33-1. Si la placa de nombre es del tipo “PHC [T ”, ordenar las partes que tenganuna” H " al

final del nombre de parte. Si la placa de nombre es del tipo "PGLIT] ”, ordenar las partes que tengan una” G “
al final del nombre de parte.

iR

~

-510-000
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Gal. 7 — UEbEGA—E5R (8 -hE4AE34%) / GAUGE PARTS LIST (Thin-Medium-thick materials/ 3ROW)
/LEHRENLISTE / LISTE DES PIECES D" ECARTEMENT / LISTA DE PIEZAS DE CALIBRADORES

3# % / 3ROW 117-S10-840
%8 $+4R L E s Z;_ T AR
Specification Needle plate - Feed dog ~._ |Presser foot assy
Mark s |R|T P | H
E-EYE B12 153147-001 1210221 146231-001 - 115 & $36302-021
Thin-Medium- TETT O o
. . 104 | HE
thick materials ]
Szmﬁ
T S g
B to—af—
ng—':ii—f 35—*17:‘;»4
B14 146233-001 1410221 153037-201
P p—35.2 —
\;Qﬁg Stot
NB14aM 1410221
NB16M 160221
B14 S076439-001 1.15 ] 6.7
B14
\‘\ Gwinf;‘i;;q(ﬂ
S
4??@
B16 S02742001 1.6 | 6.7 S01904-001
Ay
= H6.7
95 ‘
713 35-‘»—~L—-—L~4
B16 147239-001 161 1 (28
[ [




Ga2. & — T EbE— B3 (HEME 3t / GAUGE PARTS LIST (Medium-thick materials / 3ROW)
% LEHRENLISTE / LISTE DES PIECES D' ECARTEMENT / LISTA DE PIEZAS DE CA| 53 ADORES

3ty / BROW —
i sHiR B ) ke
Specification | Needle plate Feed dog LLLI
Mark 6 R T P {H
FEYH B18 145971-001 1810228 $07649-001 1.15 | 6.7
Medium-thick
materials
B18M 1.6 | 6.7
B18
B18 146232-001 1.8 0221 146231-001 115 6
SRS
tn= "N
35—~—&-L_‘4_7<‘_¢“_¢
H18 141096-001 18| 1 |28 117442-001 1.15 | 6.7
—27
I O
o
Sl ==
g -
IR
B20 $11222-001 2 {0228 1.15 | 6.7
P1.15
H6.7
$02742-001 1.6 | 6.7
——2T7
1] s
B
35—1—3-‘ 4

117-510-940

HIE
Presser foot assy

$36902-021

352

|
l i8] ;’
| SRS LA |
| aa
slot

153037-201

cr




Ga3. 7 — B

B

=

—

7= (B4 B3458) / GAUGE PARTS LIST (Thick materials/ 3ROW) / LEHRENLISTE

/ LISTE DES PIECES D' ECARTEMENT / LISTA DE PIEZAS DE CALIBRADORES

3#% / 3BROW 117-510-940
£ SHAR Bt ‘WE_‘ ?@I?ﬁﬁf
Specification Needle plate Feed dog ~.! Presser; oot assy
Mark % R T p H
EYA B22 100267-001 22] 1 |28 $S02743-001 16 |67 $36904-021
. 27
Thick materials [ﬂ—i—_‘ Pie
LB,
35——#-72-7—1—~4
B26 26| 1 |28
| 2 |
B26 147245-001 26| 1 |28
L
26 111508-001 261 1 |28 154742-001 1.6 | 6.8 113280-101
- —278 .,
EET s T
[ EE 1
2 P 1.3 ‘f{\—‘é - Charmtering (L)
38—l—.?_7‘ 35 A Es5
C26N 26| 1 |28 S02743-001 21 |67
[:I:O—S‘SH P1.6
s ‘ H6.7
— |
== 2
.'\ & 1
35«4:-—274;4
c26M 26| 1 |28
//;ﬂ T _
=
‘ 25——-&—.81

T RURBLLSERELETIMMOR Y EEERT BEE. KFEIVEREETEN BREOITmMmEIABE E# T & A
=7 If of feed dog measuring 11.9mm from the screw hole centerr to tooth center is be used, shift the feed bar crank and feed lifting crank

0.7mm to the left.

=z Falls ein Transporteur mit der Abmessung von 11.9mm von der Schraubenlochmitte bis zur Zahnmmitte verwendet wird, mun der
Tranperteurstangenarm und der Arm zum 0.7mm nach links verschoben werden.

37 Sion utilise une griffe d'entrainement mesurant 11.9mm entre le centre de trou de vis et le centre des dents, déplacer la manivelle de la
barre d'entrainement et la manivelle de levée d'entrainement de 0.7mm vers la gauche.

< Sise utiliza un alimentador que mide 11.9mm, desde el centro del orificio de tonillo y centro de diente, desviar la manivela de la barra dei
alimentdory la manivela del levantador de alaimentacién 0.7mm a la izquierda.

-57-




Gad. 7 — S —EBF (B -tEyArs) / GAUGE PARTS LIST (Thin-Medium-thick materials / 4AROW)
? / LEHRENL:I‘S'EI'EF!E /LISTE DES PIECES D' ECARTEMENT / LISTA DE PIEZAS DE CALIBRADORES

417 % / AROW 117-510-940

fhz $HiR % ¢ g i e
Specification | Needle plate Feed dog ; S ¢ | Presser foot assy

Mark 4 { R|T p H

E-REYE E12N1 $03882-201 121 |21 $03885-001 09 | 6 $36902-021

—35—=

“—2 ‘ Pos

Thin-Medium- R
thick materials nﬁb
2R

[
L 4T

;
T8 133

E14N1 S03883-201 14 1 |21

E14N1 14 1 |21 $36905-001

—35.2—

[ L Ok
Charmfering (1)

685

1.2 1 |21 S13§584-001 1.6 | 6.7 1132801-101

352
s

Emyx
Charnrtering (1)

[ 47 21
EREE]

AB14N1 S02999-201 140221 09 | 6 140957-101

24 21

e
18 143

AB16NT S$03000-201 1.6 0.2 )21 115] 6 $38189-001

BN}

—35 2——

R
Charmibeng (S}

|23 ‘zw‘J
8 143 -—‘5—2-1

AB16 156115-001 160228 $13684-001 16 |67 147531-101

| =253~ | P16
I 2182 © He?

—-—352—

IR E

-EQ_




Ga5. & — U B —B5 (- LEyEarE) / GAUGE PARTS LIST (Thin-Medium-thick materials / 4ROW)
/ LEHRENL?SET% /LISTE DES PIECES D' ECARTEMENT / LISTA DE PIEZAS DE CALIBRADORES
4% / AROW

|

117-S10-940
fH# $+iR — UL b v I
Specification Needle plate Feed dog ~3 Presser foot assy
Mark 4 | R T P H
=B AB12N1 $38760-001 12]02121 S02748-001 0.9 | & |535777-0010rs38190-001
35—
For "Difficult-to- - ‘52—5;7.‘ i :gg
sew materials” | :
SE,%EECE’TZ
@.‘ .4
=
IEME AB14M? 14102 |21
For "shin-gosen”
0
FREYE AB18 180228 $13684-001 16 | 6.7 $36302-021 '
Thin-Medium- 'T;? o
thick materials o

g (-—352——
i 3 |
T .1

=

]

ax

AB18M $31910-001 18{0.2 238
f—_;?\ 35 J——
I —
E16N1 S03884-301 16| 1 |21 $03885-001 09 | 6 $363905-001
X =
- Y
ET6M1 $29648-101 16§ 1 |21 1.15] 6 113280-101
:5




6. F— e~ (hEYy EyEatrsE) / GAUGE PARTS LIST (Medium & Thick materials / AROW)
Ga /LEHRE[GLTS?I—TE / ﬁSTE DES PIE—CES D’ ECARTEMENT /LISTA DE PIEZAS DE CALIBRADORES

a#rsE /| AROW 117-510-940
4 $HIR ey | B 8 s I
Specification Needle plate T Feed dog ~0/ Presser foot assy
Mark 6 | R T P H
HEME E18N1 111859-301 181 1 |21 $13684-001 16 | 8.7 140957-101
Medlum'thlck 1‘——_‘1};;5:—‘7 :;g
materials P
E18M1 $29647-101 181 1 |21 S03885-001 09| &
— e
. El r i ' ~
% @\_l,é‘f'}_;x:
| DT
Te TTET ,1,5,:1...‘
111860-101 115 6 147531-101
U | e e—
_‘21_1:::‘3: | .H1G,'[5 ‘;LT g ——35 21—
H18 $30103-001 18| 1 |32 $25822-001 1.8 | 5.8 | 536803-001 or 150789-101
R e 5 2 J i
o i i1 T:,’
e I NN
Term ?
EMA H26 150792-001 26| 1 |32 150793-001 18 | 6.8 $36903-001
Thick materials —spa ] rLg ) s
I !ﬁ : ‘asi ;ﬁ
12 I\T\ n e
= &\ > Chamﬁﬁ:‘n’;u)
- 3
H26 $25821-001 261 1 |32 1.8 | 6.8 15073%-101
Ev:\_(\/ Chacentesing (L}




Wa . B4 5 NJL /Warning labels/ Warnschilder / Etiquettes d'avertissement
/ Etiquetas de advertencia

Ref No. &a% /Name of parts Size(mm) Code
" AZE
900-1 /;\ BIEEES UV - F 40 X 64 S38350-001
4 CAUTION
; o522 Label, operation
900-2 : /,\ OP 40 X 64 $38349-001
HWANNE Eng.
a
V=TI L=16
501
e —=
3 KHI<v—2o
903 e— E Mark, arrow 10X 30 $37058-001
, PEY—7/
904 P E Mark. PE 7.5X125 | S$37059-001
? —
Mark, grounding 12 537660-001
i AVKI 1
906 ":‘_;‘;Uum & ASHTING %(Ex‘z? ~NJV _ _
e | Label, high temp. 7239 538351-001
LA ATTENTION | AL ATENCION

61-

117-510-050




Wa . B85 N JL /Warning labels/ Warnschilder / Etiquettes d'avertissement
/ Etiquetas de advertencia

Ref No. & # /Name of parts Size{mm) Code
ADANGER AGEFAHR i DANGER 4.PELIGRO L bel 1 h k
e abel, elec. shoc
- Tunotoam  Jiottmans  frocamomonan, | ? 5X 38 52-
2o /&\mm.w e e 4 lang. X118 538352001

BRIMVAICSNT.

907-2 & BES~UL - fl 40 X 64 S38353-001

RREEL>THD.
ANR—ESTT L,

117-S10-050




85| /INDEX/VERZEICHIS

/INDEX/INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
155001 2 -6-2 36 Jj03008001 |Spl -2 50 S02744001 | Gad- AB16N1 58
jggsgggm 82 -6-34 38 180625001 {W -1 48 502747001 §Z -53-12 52
J004384001 Q2 -6-17 36 Q1 -100 34 502748001 {E -78 14
Q2 -6-18 36 180627001 § Q1 -1-2 34 T -2-3 42
J00534001 Q1 - 1-4-1 34 jgoe628001 | Q1 -1-3 34 Gad- AB14N1 58
jO05385001 Q1 -1-241 34 180623001 | Q1 -1-4 34 Ga5-AB14M1 | 59
J01411001 | Q2 -6-12 36 J80701001 | Q1 -1-2-6 34 502763302 |Z -53 52
J01892001 1 Q2 -6-27 38 J80703001 | Q1 -1-4-6 34 S02777001 {Z -53-2 52
J02685001 {Q1 -1-2-3 34 180704001 {W - 1-11 48 S02778002 {Z -53-6 52
102632001 | Q1 -1-4-3 34 J80705001 {wW -1-16 48 S02780001 {Z -53-7 52
J02723001 | Q2 -6-11 38 180706001 W -1-17 48 S02786002 {Z -53-11 52
102724001 1Q2 -6-11 38 180707001 | Q2 -6 36 502811001 {C  -12 4
J02725001 | Q2 -6-32 38 j80708001 §Q2 -6 36 Sp2 -C-12 53
102726001 | Q2 -6-30 38 j80709001 {Q2 -6 36 S02999201 | Gad- AB14N1 58
102728001 Q2 -6-31 38 180710001 Q2 -6 36 503000201 | Gad- AB16N1 58
102730001 {Qz -6-3 36 180711001 {Q2 -6-33 38 S03245001 {H -17 18
02731001 |Qz -6-4 36 j80712001 | Q2 -6-33-2 38 H -17 18
J02732001 | Q2 -6-1 36 180713001 {Q2 -6-35 38 H -17 18
j02733001 {Q2 -6-19 36 180714001 {Q2 -6-36 38 503254001 {K  -18-1 26
02742001 {Q2 -6-33-1 38 180715001 {Q2 -6-36 38 503677001 §P -30 32
Jj02775001 {Q2 -6-32 38 180716001 {Q2 -6 36 U -1-6-10 44
Jj027390001 {W -1-5 43 180717001 {Q2 -6 36 S03816001 Q2 -54 38
J027%1001 {w -1-5 48 _ 180718001 | Q2 -6-33 38 503882201 {C  -22 4
J02792001 (W -1-7 48 180719001 {Q2 -6 36 Gad-E12N1 58
J02793001 {wW -1-8 48 180720001 §Qz2 -6 36 $03883201 {Gad- E14N1 58
Jj02794G01 |W -1-8 48 180721001 {Q2 -6 36 S03884301 | Ga5-E16NT 59
Jj02785001 W -1-10 48 S00337001 L -1 28 503885001 JE -79 14
102802001 {wW - 1-21 48 S01005000 }{Z -53-2-4 52 Gad- E12N1 58
j02804001 jw -1-1 43 S01107101 {Gad-E12 58 Ga5- E16N1 53
J02806001 W -1-4 48 S01328001 }E  -30 12 Gab6-E16N1 6C
i02807001 | Q1 -1-2-2 34 502499009 {A -5 2 504632001 {K  -19-7 26
Q1 -1-4-2 34 502546202 |D -14 8 06055009 [z -105-6 52
J02815001 {W -1-20 48 $02600000 {G -2 16 '
Jj02825001 { Q2 -5-29 38 S02602001 {H -14 18 S06106001 | Sp2 - H-16 53
102826001 {1 Q2 -6-20 36 H -14 18 507027001 {R -1-6 40
J02837001 {X -10 50 Sp2 - H-14 53 Vo -1-8-6 46
Spt-10 50 S07649001 {Gal-B14 55
j02839001 X -1 50 S02603101 {Sp2 - H-16 53 Ga2-B18 56
Spt -1 50 302614109 {K  -12 26 Gaz-B20 56
102841001 X -3 50 502617001 {K -16 26 S07656002 {E  -37 12
Spt -3 50 502620001 K -19-4 26 S07876001 {1 -36-3 22
102842001 {X - 11 50 K -19-4 26 l  -54-% 24
Spt-11 50 S02637001 {L -4 28 507953001 {G -3 16
102843001 {X -9 50 S02643001 {L -6 28 5083903000 |} -59 24
Sp1-3 50 02645001 JL  -10 28 S09621101 {A - 11 2
102844001 {X -6 50 502646001 {L - 10 28 510174000 |M -18 30
Spt1-6 50 502647001 {L -26 28 $11222001 | Ga2-B20 56
102858001 1 Q2 -6-22 36 S02648001 L -27 28 $12441001 {K -19-8 26
102953001 {1 Q2 -60 38 502657101 |J -40 22 $12915001 {E -456 14
J030000071 {X -4 50 S02678001 P -21 32 $13385001 |D -8 8
Spt -4 50 u -1-6-6 44 $13399001 D -8 10
J03001001 |X -5 50 502681001 P -27 32 S13561101 |D -5 8
Sp1 -5 50 u -19 44 Sp2 -D-5 53
J03002001 | X -8 50 sS02701101 ) -12 22 S13655001 |D -14 10
Sp1 -8 50 S02702101 |J  -12 22 $13656001 |D -15 10
J03003001 | X -7 50 }  -52 22 513684001 | Ga4-E12 58
Spt1-7 50 $02742001 |E -79 14 Gad-AB16 58
J03004001 {X -12 50 Gal-B16 55 Ga5- AB18 59
Spt-12 50 Ga2-B20 56 Ga6- AB18 60
JO3005001 | X -13 50 Gaz2-B18M 56 $14811001 |C  -12 4
Spt-13 50 02743001 {E -79 14 Sp2 -C-12 53
J03006001 {Q2 -6-33-1 38 Ga3-B22 57 514814001 jC -1 4
J03008001 X -2 50 502743001 {Ga3- C26N 57 S14815001 |{C  -12 4

-63-




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO.
ST4875001 |Sp2 - C-12 53 335376507 18 -45 | 14 | [525449101 [P -5
$16625000 |F  -1-3 16 $25318001 |E -45 14 U -1-14

v o -1-1-3 46 $25320001 |E -43-2 12 $25451001 P -16
516625050 |F - 1-1-1 16 $25321001 | -47 14 U -1-6-1

Voo-1-1-1-1 46 $25322101 |E -43-9 12 $25452001 [P -17
$16626151 |F  -1-1-2 16 $25324101 |E -67 14 U -1-6-2

V114122 46 $25330001 | -77-1 14 $25454001 [P -19
516630001 |F  -1-5 16 $25332001 {E -82 14 u -1-64

v o -1-1-5 46 $25335001 |E -81-1 14 $25455001 |P  -22
517774001 {z -3 52 $25337001 | -81-1 14 U -1-6-7
520356001 |E - 11 12 525339001 JE -81-2 14 525456001 |P  -26
521083001 {J -37 22 525341001 |1 -64-3 24 P -33
521514101 {E - 1-1 12 $25342001 |} -64-4 24 U -1-8
S23651001 {C - 1-1-1 4 S25343001 {J -64-5 24 U -1-10

C -20-1 a4 $25344001 |J -64-7 24 525457001 {R -1

C -26-1 6 $25345001 }J -64-3 24 Voo-1-8

c -2741 6 $25346001 {8 -10 2 $25458001 {R - 1-2

C -28-1 6 $25347001 {B -12-3 2 voo-1-8-Z

E -10 12 R -1-4 49 $25469000 {8 - 17

E -55 14 Vo -1-84 46 $25470000 |z -29

E -56 14 525348001 |B  -12-6 2 $25470002 {Zz  -30

H -4 18 $25349121 |E  -77-3 14 $25472001 {K -8

H -5-1 18 $25353000 |F - 1-2-1 16 $25473001 {K -7

L -33 28 Voo-1-1-2-1 46 $25475001 {J -64-10

M -9 30 $25354101 |F  -1-7 16. $25476001 {C  -4-5
$23845001 {H -16 18 Vo o-1-1-7 45 $25477001 {D  -22
$23846001 {H -16 18 $25355001 |F  -1-9 16 $25478001 {M - 21
$23847001 |H -17 18 vV o -1-1-9 46 $25480101 {D -19
523848001 |H -18 18 $25356001 |F - 1-1 16 525780001 {H -17
$25235001 |Cc  -1-2 4 Vo -1-1-10 46 T -1-6
$25236001 {C  -1-3 4 $25357101 |F -2 16 $25782001 |J  -84-1

c -10 4 v oo-1-2 46 $25783001 I{B  -12-7

E  -45-1 14 $25363001 |H -4 18 $25784001 {E -9

E  -81-1-1 14 $25365001 {H -5 18 525787101 {E  -82
$25240001 |K -6 26 525375001 |J  -14 22 525788001 {J -36-6
§25260001 |C  -15 4 $25380101 |J -29 22 1 .57
$25261001 |C  -4-5 4 525381001 {J  -31 22 $25789000 |M -5

C -4-6 4 $25383100 |J -36-2 22 $25790001 {M -1
$25264000 {C  -20-2 4 525388000 {J  -39-1 22 $25821001 | Ga6- H26
$25266001 | C  -25 6 $25394001 {H - 1-1 1 525822001 {Ga5-H18
525267001 |C  -28 5 525400100 |! -67 24 Ga6- H26
$25263101 |C  -27 6 $25401100 {4 -68 24 $27955152 |E -43
525274001 {C  -28 6 $25402000 {) -70 24 S27957201 1 -77
§25277000 |C  -29 8 $25408001 {M -2 30 $27953001 {E - 81
$25279001 {P -20 32 $25410000 |M -3 30 $27953001 {E -81

U -1-8-5 44 $25411001 {M -6 30 527960101 {H -1
$25281001 {B - 11 2 $25413101 {M - 10 30 $S27961001 iJ -39

F -3 16 $25417001 {M - 11 30 527963001 L -9

Voo-1-3 46 525418101 {M  -12 30 $27964001 {L -30
525281051 {D -23-2 8 $25419001 {M -13 3 $29644001 | Ga3- C26M
$25283001 {D -36 10 $25420001 {M -15 3 529645001 | Ga2-B18M
$25291051 {D -23-3 8 $25422000 {C - 1-4 4 $29646001 | Gat- NB16M
525292001 {D -39 10 $25424001 {L  -9-1 28 529647101 | Ga6- E18MH1
$25301001 {E  -18 12 $25425001 {L -1 2 $29648101 | Ga5- E16M1
525305001 |E  -27 12 $25426001 {L -9-2 28 $29649001 {Ga1l- NB14M
$25306001 |E  -28 12 $25427001 {L -9-3 28 $30103001 | Ga5-H18
$25307001 {E -29 12 $25428052 L -9-5 28 530319001 |F -7

Foo-1-11 16 $25430001 L  -30-1 28 voo-17

Voo-1-1-11 46 $25432001 jL -30-2 28 530320100 |E  -77-6
525308101 |E -8-2 12 $25434000 {L -36 28 $31006001 |D -25
$25309252 £ -35 12 $25437000 {L -9-6 28 $31012001 |D -3
$25313001 {E -40 12 $25438001 L -41-3 28 Sp2 -D-3
$25314001 {E  -43-1 12 $25439101 L -41-4 28 $31013001 |D -31

-A4-



CODE REF.NO. | Page CODE CODE REF.NO.
331075001 {E -1 12 $35784501 |1 18 38668001 (T - 1-1-7 a7
$31018001 JE -1 12 T 42 $38671000 {H - 19-7-1 20
$31031001 {K -19 26 535785001 | H 18 T -1-1-7-1 42
$31032001 |K -19-9 26 $35786001 (K - 1-1 18 S38672001 |H -19-8 20
$31034001 {K -19 26 T -28 42 T -1-1-8 42
$31885001 |B -12-5 2 $35788001 {K -19 26 $38673000 |H -19-10 20
$31898201 |E -42 12 T -29 42 T -1-1-10 42
$31899101 {E - 42-1 12 $36745001 |{T - 3-1 42 538674001 |H -19-12 20
$31900001 | -57 14 $36745001 |T  -3-2 42 T -1-1-12 42
$31902001 |D -1 8 $36300000 |D - 7E-1 8 $38675001 {H -19-14 20
$31203001 {D  -35 10 D -7E-1 3 T -1-1-14 42
531910001 |Gas-AB18M | 59 D -7E-1 8 538676000 |H -13-16 20
531938001 |R - 1-11 40 $36302001 {D -7E 8 T -1-1-16 42

Voo 1-8-11 45 Gai-B1 55 $38677050 |H - 21 20

$31938007 |R - 1-11-1 40 Gaz- 31 56 T -1-3 42
Voo-1-8-11-1 | 45 Gad-T1 58 538687000 L -55 23

531952001 {D - 28 10 Ga3-a 53 538689001 {H -1%-12-1 | 20
0232 {3 -42-2 12 Sc2 - o- 52 To-1-1-12-1 | 42

2100 15 - 40 S36303CC1 (S -TE 3 $38630000 {H -19-12-2 | 20
000 {5 -1-2 40 Gab-H18 60 T -1-1-122 1 a2
4000 |5 - 1-3 a0 Gaé- H256 50 538691001 |A  -13 2
5306 {5 - -4 49 Sg2 - -7 53 $3869200¢ {A - 13-1 2
2000 |E  -23-5 12 $36304001 |Ga3-322 57 $38693000 {A -13-2 2
°0oC {E -43-5 12 $3630500%1 {Gat- N2 55 $38694051 {A - 14 2

10t {E -T2 14 Gaz-313 56 $38695051 {&  -53 14

5000 |1 -39-2 22 Gz3-325 57 538696001 {J -24 22

3000 |5 -48 22 Gad- 14N 58 528705001 ¢ -1 4
S100 {1 - 71 24 Ga5- £16M1 5 $38712001 {C  -20-3 4
8001 {P -1 32 $36324001 {Wwa - 301 $38713000 |C  -20-4 4

U -1-2 a4 S37037001 |z -53-7-4 538714000 {A -2 2

$33610001 {P - 14 22 $37038001 {Z  -53-7-3 538715001 {D - 10 8
U o-1-19 a4 $37053001 |Wa $38716051 |D - 10-2 8

$3362500° [F - 1-2 16 527060001 {Wa 528717051 {D  -23 8
V21122 46 $37061009 |C 538718051 |D  -23-1 8

534352009 |E - 64 14 Sp2 -C-18 $38719001 |E  -25 12
334262001 {E - 63 14 $37061209 |2 $38720001 |5 -36 22
$34443001 1Q1 -2 24 538187001 | Ga! $38721000 {J  -36-1 22
324738001 |2 -i2-2 2 $381890C1 | Gad 1538722050 {J  -354-1 24

334832001 |H - 17 2 Gab 5 $28725%00 {4 -54-7 24
534363001 {3 - 12 2 $38130001 |3 3 $38726000 |J -354-3 24
$33834a000 {5 -3%-a 22 Ga =g 538727101 {1 -s4 24
S357260071 {L -41-3 23 Sc2 53 $38728000 {J -354-3 24
$35773009 {1 4 $38263000 |! 22 $38729000 {i -54-2 24
) Sp2 - C-13 53 538343001 51 $38730000 |} -54-2 24
5357 z -3 =2 $38350001 51 538731101 {4 -39 24
S35 T -2 42 528351001 5 538732001 {K - 11 2
$3 T -2z 42 538352001 36 538734000 {J -1 22
Ga5-AB14M1 | 33 52 538735001 {J  -33 22

$35777001 (D -7 3 538353001 36 538736001 {M -24 30
T -24 42 36 $38739C00 {N -1 30
Ga5-AB1AM1 | 59 2 538742001 {Q1 - 11 34

Sp2 - D-7 53 538648001 $38743000 | Q1 -11-1 34

535772001 {D -3 8 $38661001 $38744001 {Q1 -11-2 34
T -25 42 538745001 Q1 -11-3 34

Sp2 -D-3 53 $38662001 538747001 {S -1 40

535780001 |D - 3-1 3 $38748000 S - 1-5 40
T -2-5-1 42 $38663000 $38750000 {J -36-5 22

$35781001 |D  -3-2 8 538751001 {C -4 4
T -2-52 42 538665000 $38755001 {C -4 4

$35782001 {D  -3-3 8 538757001 [C -4 4
T -2-53 42 538667001 $38759001 {C  -4-5 4

$35783001 |D  -3-4 8 28760001 {C - 22 4
T -2-54 42 $38668001 Ga5- AB12N1 | 59




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$38760001 | Sp2 - C-22 53 012400636 [M -4 30 028050246 |Z -53-7-2 52
$38761001 Dp -10-4 8 M -25 30 028080242 |F -5 16
538762001 |E -8 12 N -5 30 vV -1-5 46
$38763051 |E - 8-1 12 Q! -3 34 028080246 | Q2 -53 38
$38764001 |H -2 18 014060832 W -1-20-1 48 034422503 {R -2 40
$38767001 |4 -3 22 014300335 |H -19-7-2 20 vV o -1-9 46
$38769000 |J -8 22 T -1-1-7-2 42 037301016 } Q2 -6-33-3 38
538770101 |E  -65 14 014400522 jw -1-16-1 48 040320815 { Q1 -1-5 34
$38771101 |J -64 24 014771022 jL -3 28 040321215 { Q1 -1-6 34
$38772100 {J -64 24 017060816 |B -12-4 2 047200642 §M  -23 30
$38774000 |J -65 24 R -1-5 40 048030342 |P -24 32
$38775051 |L  -25 28 vV -1-85 46 u -1-6-8 44
S38776001 |L -41 28 017081606 |B -12-8 2 048040342 |D -17 8
$38777000 |L  -41-1 28 017081616 |R -1-3 40 E -44 14
S38778051 |L -41-2 28 Voo-1-83 46 P -18 32
S$38779001 |L -58 28 018082522 |F -6 16 u -1-6-3 44
538800001 |F -1 16 vV o -1-6 46 048050142 {F  -1-6 16

AV R 46 018400836 |P -25 32 Vo -1-1-6 46
538801051 {F  -1-1 16 U -1-7 44 048060342 ID  -40 10
V- 1-141 46 018501631 |A -20 2 L -40 28
$38803050 {F -1-1-4 16 018501636 JE -13 12 M -8 30
VvV oo-1-1-1-4 46 021060306 {J -64-6 24 048070342 {C -4-9 4
$38804050 |{F - 1-1-5 16 L -41-7 28 048080342 fE  -12 12
Vo -1-1-1-5 46 021080206 | Q2 - 51 38 E -21 12
$38805101 |G -1 16 021300206 |L -41-9 28 . 048150142 }E  -70 14
$38808051 {K -14 26 021350106 |C -4-4 4 060300606 {S - 1-6 40
540688001 |C -20 4 021400164 R -1-10 40 060350616 | K -17 26
S41205001 |P -4 32 VvV  -1-8-10 46 060400516 {P -15 32
U -1-1-3 44 021400216 |L -30-3 28 P -28 32
541206001 {P -3 32 021400306 {L -9-4 28 U -1-1-10 44
U -1-1-2 44 021500106 |z -53-4-2 52 U -1-6-12 44
$41207000 |P - 31 32 Z -53-7-3 52 060400616 |N -4 30
U -1-1-11 44 025040173 |W -1-15 48 062020806 | Q1 -11-4 34
$41209051 [P -1 32 Q2 -6-8 36 062061416 {F  -1-4 16
U -1-1-1 44 025040232 |c  -20-7 4 Vo o-1-1-4 46
S41466001 |E  -71 14 025040233 [R  -1-8 40 062061616 {J -64-9 24
S41493001 A -24 2 vV -1-8-8 46 062300616 |E -81-3 14
542057000 |L -41-5 28 025040236 |H -19-12-4 20 H -19-4 20
S42059000 {J -19 22 T -1-1-12-4 ) 42 P -6 32
S42186001 {E  -50 14 025050132 |A -22 2 P -8 32
S42188000 |A - 13-3 2 025080132 |F -4 16 P -9 32
S42670001 |J -38 22 M -7 30 T -1-1-4 42
S42671001 {E -39 12 vV -14 46 U -1-1-5 44
004301016 jL -14 28 025080336 | Q2 -52 38 g -1-1-7 44
012400436 | C  -4-7 4 025100132 |E  -20 12 U -1-1-8 44
E -43-4 12 025350132 |D -30 8 062350416 {H -19-9 20
E -43-8 12 D -30 8 H -19-17 20
H -19-6 20 D -30 8 H -22 20
H -19-13 20 026040236 |E  -31 12 T -1-1-9 42
T -1-1-6 42 L -7 28 T -1-1-17 42
T -1-1-13 42 M -17 30 T -1-4 42
012400636 {C -1-5 4 P -13 32 062350616 [E -48 14
D -13 8 u -1-5 44 J  -53 22
E -85 12 Q1 -11-8 34 062351216 {D -26 8
E -38 12 026040273 |L -59 28 H -19-11 20
E  -41 12 028040242 |C  -20-5 4 T -1-1-11 42
E -42-3 12 028040243 |R -1-9 40 062400616 |A -12 2
E -43-11 12 vV -1-89 46 H -19-15 20
E -68 14 028040245 |w -1-14 48 J -4 22
E -83 14 Q2 -6-7 36 J -15 22
H -3 18 028040246 |H -19-12.5 20 1 -4 22
K -3 26 T -1-1-12-5 | 42 K -13 26
L -29 28 028050242 JA -21 2 L -8 28
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=2 30 700407007 [M - 24-2 30 120990001 {E - 77-5 124

062400616 &” -é 32 100402004 |K -19-3 26 122771002 {C  -24-2 6
s -2 40 100573001 |K -18 26 126863001 |Z -53-10 52

T -1-1-15 42 K -18 26 140004001 {C - 4-1 4

u o -1-4 44 100887001 |z -105-3 52 140407001 |D -6 8

Q1 -11-6 34 101706001 |E  -71-1 14 140518001 |J  -36-7 22

Q1 -12 34 102630001 {C - 11 4 140553102 |C  -19 4

062400663 |L  -60 28 102707001 |D  -27 8 140647101 |P -7 32
062400816 |A -4 2 102843004 |L -5 28 u -1-1-6 44
A -6 2 104449009 |A -8 2 Q1 -11-5 34

E -23 12 )2 22 140957101 | Ga1-B14 55

H -19-123 | 20 J o -46 22 Ga2-H18 56

L -41-10 28 104450109 |A -7 2 Ga4-AB14N1 | 58

M -14 30 E -52 14 Ga6- E18N1 60

M -16 30 ;o -364 22 141096001 | Ga2-H18 56

T -11-123 | 42 104525001 |K  -19-7 26 141189101 |1 -39-3 22

062401006 {R - 1-7 40 104619002 |B - 12-1 2 141208001 {D -4 8
Vo187 46 107415011 {C  -18 4 141728001 |D -5 8

062401016 {J -1 22 Sp2 - C-18 53 Sp2 - D-5 53
K -15 26 107415022 {C - 18 4 142026003 {R - 1-1 40

P11 32 Sp2 - C-18 53 Voo-1-8-1 46

uo-1-3 a4 107415411 |2 -8 52 142274009 |J -18 22

Q1 -11-7 34 107415422 |z -8 52 142374000 |E - 16 12

062401063 {W - 1-13 48 107780001 |z -105-7 52 142443001 | T -3-3 42
Q2 -5-6 36 108265008 {M  -24-3 30 Z -105-1 52

062401216 {E -24 12 108549001 {E  -1-2 12 142721001 |Z - 105-5 52
H o - 15 18 109714000 |z - 31 52 142746002 |E  -1-3 12

J  -86 24 109763002 {C  -4-3 4 143196001 |E  -77-7 14

062403512 |C  -20-5 4 D -16 8 143882001 {Z -27 52
062500816 |G -4 16 110161004 |N -2 30 143910009 {z -28 52
H -20 20 110367001 {C  -4-8 4 144222001 |z -52 52

T -1-2 42 c -8 4 144875001 |J  -27 22

062501016 |L  -49 28 L -39 28 144876001 |1 -28 22
062501406 |z  -53-4-1 52 110735002 |P  -23 32 145157101 |D -7 8
062501416 {E  -36 12 U -1-69 44 Ga3-B26 57
E -49 14 111241001 | Ga3-B26 57 Sp2 - D-7 53

Fo-1-8 16 111508001 | Ga3-C26 57 145446001 {K - 19-5 26

Lo-12 28 111859301 |C  -22 4 M -24-1 30

vVoo-1-1-8 46 Ga6- E18N1 60 145465001 |C  -4-2 4

062680712 |K -9 26 Sp2 - C-22 53 145468001 [C - 14 4
062681212 |E  -78 14 Sp2 - C-22 53 145472001 |D -2 8
076202801 {W -1-2 48 111860101 |E  -79 14 145474101 {D - 12 8
081001670 |J -7 22 Ga5-E16M1 | 59 145475101 |D  -15 8
081004070 {J -10 22 Ga6-E16M1 | 60 145478101 [D  -10-3 8
081004870 {1  -32 22 111863001 |1 -11 22 D -24 8
081007070 |J  -36-8 22 113280101 |Gal-NB16M | 55 145502001 |E -2 12
081010070 |E -54 14 Ga2-B18 56 145522101 [K - 10 26
081018870 |J  -54-5 24 Ga3-C26 57 145580001 |D - 10-1 8
081025870 {J -25 22 Gad-E12 58 145624000 [J  -49 22
100032004 |C  -23 6 Ga5- E16M1 59 145737001 [J -9 22
100080003 |E  -80 14 114294001 {K - 19-10 26 145751001 |H - 1-2 18
100265031 |C  -18 4 114483002 |2 -50 52 145971001 |C  -22 4
Sp2 -C-18 53 114561001 |C - 24-1 6 Ga2-B18 56

100265042 [C  -18 4 115188001 |K  -19-7 26 Sp2 - C-22 53
Sp2 - C-18 53 T -297 42 146046000 [R - 1-11-2 40

100265431 |z -8 52 116922001 |K  -19-2 26 Vo -1-8-11-2 | 46
100265442 |2 -8 52 117132001 |H -18 18 146049001 {Z - 105-4 52
100266001 | Ga2-B18 56 zZ -10 52 146050001 |Ga1-B14 55
100267001 | Ga3- B22 57 Sp2 - H-18 53 146194000 |R - 1-11-3 40
100328001 |E -3 12 117242001 |C  -13 4 v -1-811-3 | 46
100399001 |K -19-4 26 117442001 |Ga2-H18 56 146231001 |Ga1-B12 55
T -2-9-4 42 118735001 |E - 51 14 Ga2-B18 56

100400000 1K -5 26 118837001 |Z - 105-2 52 146232001 | Ga2-B18 56
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146233001 |Gal-B14 55 154567000 |L -2 28
146288001 |P -29 32 154581001 |L -28 28

U -1-6-11 44 154593201 |L -34 28
146290001 |H -18 18 154594000 L -35 28
H -18 18 154595001 jL -37 28
Z -10 52 154596000 {L -38 28
Z -10 52 154607101 [N -3 30
Sp2 - H-18 53 154702101 |2 -51 52
146293001 |1 -64-2 24 154730051 |F  -1-1-3 16
147238001 | Ga1-B14 55 Vo -1-1-1-3 46
147239001 | Ga1-B16 55 154742-00 | Ga3-C26 57
147245001 |C  -22 4 155559001 {L -41-6 28
Ga3-B26 57 156112003 |z -53-1 52
Sp2 -C-22 53 156115001 | Ga4- AB16 58
147322101 | Ga3- C26N 57 156116001 | Ga5- AB18 59
147326001 {C -14 4 156244000 | £ -77-2 14
147504201 |E  -22 12 156956001 | E  -43-3 12
147514001 {D -5 8 156958001 }E -43-7 12
T -2-6 4?2 157170001 }J -5t 22
Sp2 - D-5 53 158722001 {E -77-4 14
147531101 | Ga4- AB16 58 159324001 {H -14 18
Gab6- E18M1 60 Sp2 -H-14 53
147557101 | K -4 26 159805001 | K -19-6 26
148537101 |L - 11 28 159859201 | Ga4- E14N1 58
180018101 |C -24 6
148846001 | Sp2 - H-16 53 183378001 | K -1 26
148901001 |K -18 26 183814001 {Z -105 52
149097000 |P -32 32 183891001 JU -1-6 44
U -1-6-13 44 183910001 | T -2 42
149799000 |R - 1-12 40 183922001 |T -3 42
vV o -1-812 46 183945001 {z -34 52
150106003 |z -53-4 52 183955001 |T -1 42
150172003 }z -53-3 52 183956001 fU -1 44
150174000 |z -53-2-3 52 183957001 fU - 1-1 44
Z -53-5 52 183959001 [V -1 46
150179002 |z -53-7-1 52 183960001 [V -1 46
150180001 |Z -53-8 52 200190001 fv -1-10 46
150182000 [Z -53-9 52 Q2 -55 38
150206002 | Z -53-2-1 52 203684001 |W -1-3 48
150384101 |D -29 8 203878003 | Q2 -6-13 36
D -29 8 211528001 | Q1 - 101 34
D -29 8 215081001 | Q2 -6-5 36
150789101 |D -7 8 224485000 [E -69 14
Ga6-H18 60 228295001 | Q2 -6-15 36
Gab6- H26 60 Q2 -6-21 36
Sp2 - D-7 53 Q2 -6-26 38
150792001 |c  -22 4 229017001 |w -1-12 48
Ga6- H26 60 W -1-18 48
Sp2 -C-22 53 Q2 -6-16 36
150793001 JE -79 14 Q2 -6-23 36
Gab- H26 60 Q2 -6-24 36
151308102 |E -8-4 12 Q2 -6-25 36
151594001 |C - 21 4 Q2 -6-28 38
153037201 |D -7 8 234618001 | Q2 -50 38
Gal-B14 55 340400001 |H -23 20
Ga2-B18M 56 L -63 28
Gad- E14N1 58 T -1-5 42
Ga5- AB18M 59 414959001 | Q2 -6-14 36
Sp2 - D-7 53
153132000 |E  -26 12
153147001 | Ga1-B12 55
153190001 | Ga1-816 55
154514001 | Q1 - 11-9 34
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